-®

A Textron Company

72V EXPRESS 4X4

Service Parts Manual

686459-F






SERVICE PARTS MANUAL
ELECTRIC POWERED VEHICLE

EXPRESS 4X4

STARTING MODEL YEAR 2019

Never modify the vehicle in any way that will alter the weight distribution of the vehicle, decrease its stability or increase the speed be-
yond the factory specifications. Such modifications can cause serious personal injury or death. Textron Specialized Vehicles prohibits
and dis-claims responsibility for any such modifications or any other alteration which would adversely affect the safety of the vehicle.

TSV reserves the right to incorporate engineering and design changes to products in this manual, without obligation to include these
changes on units sold previously.

The information contained in this manual may be revised periodically by TSV, and therefore is subject to change without notice.

TSV DISCLAIMS LIABILITY FOR ERRORS IN THIS MANUAL, and SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES resulting from the use of the information and materials in this manual.

These are the original instructions as defined by 2006/42/EC.

TO CONTACT US:

Textron Specialized Vehicles, Inc.
1451 Marvin Griffin Road

Augusta, Georgia, USA 30906-3852

NORTH AMERICA:
Technical Assistance & Warranty PHONE: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts PHONE: 1-888-438-3946, FAX: 1-800-752-6175

International: PHONE: 001-706-798-4311, FAX: 001-706-771-4609
www.ezgo.txtsv.com

Page i



This vehicle has been designed and manufactured in the United States of America (USA).
The Standards and Specifications listed in the following text originate in the USA unless
otherwise indicated.

The use of non-Original Equipment Manufacturer (OEM) approved parts may void the
warranty.

Failure to properly maintain batteries may void the warranty. Refer to the battery manual for
instructions on the proper maintenance and care of the batteries.

BATTERY PROLONGED STORAGE

Batteries self-discharge over time. The rate of self-discharge varies depending on the ambi-
ent temperature, the age and condition of the batteries.

Fully charged batteries will not freeze in winter temperatures unless the temperature falls
below -75°F (- 60°C).

For winter storage, the batteries must be clean, fully charged and disconnected from any
source of electrical drain.

The battery charger may remain connected to the vehicle to maintain a full charge on the
batteries, provided the charger is plugged into an active electrical source. If power to the
electrical source is disconnected or interrupted, the battery charger continues to check the
charge on the battery pack. This pulls power from the battery pack and eventually drains the
batteries if power is not restored in a timely manner.

As with all electric vehicles, the batteries must be checked and recharged as required or at
a minimum of 30 day intervals.

Check and maintain the proper fluid level in all battery cells during the storage period.
Proper fluid level is required for maximum battery performance.

BATTERY DISPOSAL

Lead-acid batteries are recyclable. Return whole scrap batteries to distributor, manufacturer
or lead smelter for recycling. For neutralized spills, place residue in acid-resistant contain-
ers with absorbent material such as sand. Dispose in accordance with local, state and fed-
eral regulations for acid and lead compounds. Contact local and/or state environmental
officials regarding disposal information.

Page ii



TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . ..ottt ettt e e e e v
ACCELERATOR . . oottt et e e e e e e A-1
BATTERY CHARGER. . . ..ottt e e e e e B-1
BODY . oot c-1
BRAKES . .\ttt D-1
ELECTRICAL .\ttt ettt e et e e e e e e e E-1
ELECTRONIC SPEED CONTROL . . .\t ot ettt ettt e e e e e e e e e e e e e F-1
FRONT SUSPENSION AND STEERING . . ..o\ttt e et e e e e e e e G-1
MOTOR & o ottt et e e e e e e e H-1
ROP S . o et J-1
FRONT AXLE .ottt et e e e e e K-1
REAR AXLE .\ttt L-1
REAR SUSPENSION . ...ttt e e e e e e e e e e e e e M-1
SEATING . . oottt N-1
WEATHER PROTECTION . .\ttt ettt ettt e e e e e e e e e e e e e e e e e P-1
WHEELS AND TIRES . . .\ oottt ettt et e e e e e e e e e e e R-1
DECALS AND LABELS . ..ottt et e e e e e e S-1

686459 Service Parts Manual

Page iii



N[O =)

Page iv 686459 Service Parts Manual



This manual is divided into several sections:

* GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENT to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Page v



Title

Left hand

illustration page Parts list (continued on
rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the TABLE OF CONTENT and select the
most appropriate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.
NOTE: Confirm the part selected is correct by verifying it with the illustration.

If an asterisk (*) appears in the part number column on the parts list page, read upward until a part number is found. The
part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates the part depicted is not available
for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi



N[O =)

686459 Service Parts Manual Page vii



Front of Vehicle

=
—

Page A-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 656066 Accelerator Pedal Cover Bracket ..............cccovoccucucucucueeeeeeeeieeeeeeeseeeeeeeae e, 1
2 D0414GH Hex Head Bolt, 1/4" - 20 x 7/8" Lg, Grade 5 .......ccoccueieiiiiiiiee e 2
3 FIat WaShEr, 1/4"..............ooiirreiieieerieeeeeeeies s 4
4 LOCK NUL, /4" = 20 ... 2
5
6
7 0509-173 Accelerator Pedal............ooiiiiii s 1
8 6 0 Flanged Hex Nut, M8 X 1.25 ... e 2
9
10
11 555658 Accelerator Pedal Mounting Bracket.................coveveueueeveuceeeeeceeeeeeeeeee e, 1
12 Domed Rivet (SS), 3/16" X .5" GHP ...c.vuvveeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
13
14 3 8 Hex Head Bolt, 1/4" - 20 x 1" Lg Grade 5 .........cccccimiiiiiiiieeeeeeeeeeeeceeee 2
15 Flat WaSHEr, 1/4".............coiiriieniieeeiieeeeeeiesceseeee e 2
16 LOCK NUL, /4" = 20 ... 2

Page A-2



.?sku=656066
.?sku=00414G6
.?sku=00559G7
.?sku=14390G4
.?sku=14390G4
.?sku=645956
.?sku=655658
.?sku=10570G11
.?sku=302288
.?sku=01110G01
.?sku=14390G4
.?sku=14390G4

ACCELERATOR

Notes:

Page A-3 686459 Service Parts Manual



ACCELERATOR

Notes:

686459 Service Parts Manual Page A-4




Page B-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 629435 Battery Hold Down Bracket, 4 - 12V .........ccccooouoruriiniirciescececnnea 1
2 Hold DOWN Bracket, 1 = 12V.........cvvueuureeemmeeeeessesesessseeessssessessssessesesses 2
3 BAETY, T2V, 6
4 Tie Down Bolt, 5/16" = 18 X 11 3/4" Lg...veueeveveeeeeeeeeeeeeeeeeeeeeee e, 6
5 TIE DOWN BOIE ...ttt ettt 2
6 Flanged LOCK NUL, 5/16" = 18 .......cvovoeeeeeeeeeeeeeeeeeeeeee s en e 8
7 Battery WiIre, 12.5" LG ..ueeii it 3
8 Battery WiIre, 16" Lg .....eeeeiiiieiiiie ettt 2
9
10 528630 Battery WiIre, 22" Lg . .cuevcveeeeeeeeeeeeeee e et st eesteeeenstensanneennsenennaee 1
11 670963 Battery WiIre, 38" Lg ... ..eeiiiiiiiiii et 1
12 Trojan Hand Pump Kit........oooiiiii e 1
13 BAETY, 12V.....cevveeeeeeeiesseeeiescesssss s 6
14 520820 Hydro-link SNake ASSEMDIY ..........ccvovieeeeeeeeeeeeeee e 1
15 Battery Fill SNAKE ........c.veeuurveeeeereieesecseeeee e 1

Page B-2



.?sku=629435
.?sku=631988
.?sku=647050
.?sku=70386G01
.?sku=01101G01
.?sku=11027G1
.?sku=628624
.?sku=628628
.?sku=628630
.?sku=676122
.?sku=652295
.?sku=620820
.?sku=630974




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION

QTY.

1 B45743 Off Board Battery Charger, 72V, 1500W ..........cccoiiiiiiiiiie e

Page B-4



.?sku=645743

BATTERY SYSTEM

Notes:

Page B-5 686459 Service Parts Manual



BATTERY SYSTEM

Notes:

686459 Service Parts Manual Page B-6




)

Glove Box Assembly (Passenger Side

Front of Vehicle

Page C-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 §4856660011| COWI, BIACK ...t 1
2 Cowl, True Timber Kanati...........coooiiiiiiiiiiie e 1
3 Pan Washer Head Torx Screw, M6 - 1 X 23.4mMmM Lg .....oocovvvieeiiiiiiiiieiiieeeen, 2
4 501476 LOCK NUL, IMB = 1.t 2
5 INSTrUMENt Panel.........coooie e 1
6 548562 Cupholder (Driver SIAE) ......oooieiiiiiieiie e eeaaa e 1
7 CUPhOlder (CeNEI) ... 2
8 RIVEL, 3/16" X 9/16" ... 3
9 Pan Head Tapping Screw, M4.8 - 1.6 X 22MM Lg......cvvvviiiieeeeiiiiiiiciiiiereeeee, 4
10 Rivet (AlUMINUM), 3/16" X 38" GFIP .......vvveumureeeereeeesseesesesseseeessssssesees 2
11 Compartment Tray PaNE| ............ccoovoueeeveueeeeeeeeeceeeeee e, 1
12
13 Upper Rocker Panel (DFVEr SIdE)..........cveviueeeeeeeeeeeeeeeeeeee s e 1
14 Upper Rocker Panel (Passenger Side) ... 1
15 RIVet (PIaStC), 174" X /4" .........coiriveeeieirereieeeseeeseeseeeeeessssees s 3
16 Fender Mud Flap (Driver Side).........ooouuiiiiiiiiiiiie e 1
17 Fender Mud Flap (Passenger Side)...........ccoouiiiiiiiiiiiiiiieeeeeeeeee e 1
18 Rivet (AlUMINUM), 3/16" X 56" GFIP .......vvveuuurreeerreeeeesseseeseseseessssseeessesn 6
19 Pan Washer Head Torx Screw, M6 - 1 X 23.4mmM LG ....cooviiiiiiiiniiiiiieiiieee, 2
20
21 Glove Box Assembly (Passenger Side)

(Includes HEMS 22 = 25) ......euiiiieiiieeee e e 1
22 650813 GIOVE BOX DOOK ...ttt 1
23 654475 Glove Box LOCK ASSEMDIY ..o 1
24 652386 Piano HINGE ... 1
25 Rivet (AIUMINUM), 5/32" X .25" .....oioeeeeeeeeeeeeeeee e 3
26 552390 GIOVE BOX SHKET ...t n e 1
27 Rivet (AlUMINUM), 5/23" X 38" .........corrrvveurmreeieeirseseeseeseesesesesssessseseee 3
28 Self Drilling Pan Head Phillips Screw, #8 - 18 X 1/2" Lg «.cvvvvviviieeieeee e, 2
29 BarTel ClIP, MB - T .....eeeeeeerieeiceeieseesesesseeseessse s 2

Page C-2



.?sku=648566G0011
.?sku=648566G0089
.?sku=645323
.?sku=645323
.?sku=601476
.?sku=666317
.?sku=648562
.?sku=650913
.?sku=14601G11
.?sku=613373
.?sku=71055G01
.?sku=648561
.?sku=655917G01
.?sku=655917G02
.?sku=18436G1
.?sku=664361G01
.?sku=664361G02
.?sku=71055G02
.?sku=645323
.?sku=645323
.?sku=650784
.?sku=14601G10
.?sku=652390
.?sku=71045G01
.?sku=00614G4
.?sku=602409

Page C-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 666298 Instrument Panel Weldment............cooiiiiiii e 1
2 Pan Washer Head Torx Screw, M6 - 1 X 23.4mMM Lg ...coovevieiiiiiiiiiiiiiiieeeeeeeen. 2
3 Barrel ClIP, MB = T ... 2
4 Self Threading Nut, 5mm x 10mMmm X 15MM.........ccceieririieeeeeeeee e 3
5 Flanged Hex Head Thread Forming Screw, 1/4" - 20 X .7" LG ....ccooveeveeeennn. 4
6 Instrument Panel Support Bracket ... 1
7 D1038G01 Flanged Hex Head Thread Forming Screw, 1/4" - 20 X .7" LG ...ccvvvvvieiiiineenenn. 2
8 BruSRQUAKG.......ceiiiiiiiieii e 1
9 Flanged Hex Head Bolt, M10 - 1.5 X 25MM LG ....cvvvevereeeeeeeeeeeeeeeeeeeeseeeeeeen. 6
10 Flanged Lock Nut, M10 = 1.5.........covuuuumreriemmireeesmreesssssesesssseseesssssssesess 6
11
12 WINGCH PIALE ... 1
13 Hex Head Bolt, 5/16" = 18 X 5/8" LG w..vveueeeeeeeeeeeeeeeeee e 2
14 00559G8 Flat WASheEr, 5/16"..........c.eeeeeeeeeeeeeeeeeeeeeeee e eee e 2
15 LOCK NUL, 5/16" = 18 ... 2
16 Flanged Hex Head Bolt, 5/16" - 18 X 3/4" L ...cv.cormrrreeermrmereerenreeesseenesessnnns 3
17 1027G1 Flanged LOCK NUt, 5/16" = 18 ........oucueeeeeceeeeeeeeeeeeeeeeeee oo, 3

Page C-4



.?sku=645323
.?sku=602409
.?sku=71597G01
.?sku=01038G01
.?sku=01038G01
.?sku=666244
.?sku=01038G01
.?sku=01038G01
.?sku=664620
.?sku=603799
.?sku=600525
.?sku=664865
.?sku=00438G8
.?sku=800697
.?sku=548604
.?sku=11027G1

Page C-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 E5244SG10§ Battery Tray Bracket (Driver Sid€) ..........uvueiiiiiiieeee i 1
2 Battery Tray Bracket (Passenger Side)........ccccevvuiiiieiiiiiiiie e 1
3 Hex Washer Head Bolt, 5/16" - 18 X .80" LG ......vv.cuurereermrreeeermeresessrceeeeenanne 4
4 Upper FIOOr Panel ... 1
5 Domed RiVet (SS), 3/16" X /16" ..ot 7
6
7 LOWET FIOOT PANEL........c.ocvieieeeieeeeeeee e 1
8 Domed Rivet (SS), 3/16" X 9/16"..........ccrveweeerrireeeiesrereesesiessssssesseeesesssssenee 5
9 FIOOIMAL ... e 1
10 P0271G11 HOIE PIUQG, 825" ... .ottt et 1

Page C-6



.?sku=652443G103
.?sku=652443G203
.?sku=00715G2
.?sku=640553
.?sku=14601G11
.?sku=14601G11
.?sku=70451G06
.?sku=14601G11
.?sku=14601G11
.?sku=664733
.?sku=20271G11

Page C-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 E49251 GO1| S TCT= LAY = o T PSPPSR 1
2 Flanged Button Head Torx Bolt, M6 - 1 X 30mMM LG ...cooevviiieiiniiiiiiiiiiieeeee, 6
3 Domed Rivet (SS), 5/32" X .25" GFP.......curvvveeermmrrreeeaesseeseeeesssessesseseesseee 10
4
5
6 Seat HINGE PIAte ..ot 2
7 Domed RiVet (SS), 3/16" X .5" GFIP........covvveeurmerrreeeernrerseeieessseeseeeeesseeneeee 4
8
9
10 Side PaNel (DFVEF SIAE)............uurveerumareeessrreesssaesesssseseessseeeessssessesesseseeees 1
11 Side Panel (Passenger Side) ........ocuiiiiiiiiiiee e 1
12 10570G12 Domed Rivet (Aluminum), 1/4" X .34" Grip....c..ueeiiiiiiiiiieeiiee e 4
13
14
15 : 6 Side Panel Bracket...........oiiiiiiie 1
16 Self Tapping Screw, #10 - 16 X 3/4" LG .....cvoveveeeeeeeeeeeeeeeeeee e 2
17 667879 Side Panel CloSe OUL..........oiiiiiiiiiiie et 1
18 Pan Washer Head Torx Screw, M6 - 1 X 16MM LG ....eveeiiiiieeiiiniiiiiiiieeeeeeen 2
19
20
21 Seat Frame WeldmeNt ...........c.cviieeeeeeeeeeeee e 1
22 00438G6 Hex Head Bolt, 5/16" - 18 x 5/8" Lg, Grade 5..........cccoiiiieiiieiireeeeee e 2
23 00559G8 Flat Washer, 5/168" ....... .ot e e e e e e 4
24 11098G6 LOCK NUE, 5/16" = 18 .ttt e e e e rer e e e e e e e e e e s e nnanes 2

Page C-8



.?sku=649251G01
.?sku=634161
.?sku=10570G10
.?sku=71609G01
.?sku=10570G11
.?sku=652716G04
.?sku=652716G05
.?sku=662216
.?sku=608290
.?sku=613373
.?sku=70441G01

Frame shown for reference only

Front of Vehicle

(=«

Front of Vehicle

Frame shown for reference only

Page C-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 529186601| Fender Flare, Rear (Driver Side)..........uuuuiiiiiiiiieeeii et 1
2 Fender Flare, Rear (Passenger Side) ........ccoouuiiiiiiiiiiiiee e 1
3
4 Rear CloSEOUt PANEl ..........ooiuiiiiiiiiiiiie e 1
5
6 Flat Washer (SS), 1/4" ...ttt 4
7 LOCK NUL, 1/4" = 20 ... 4
8 Hex Head BOlt, 3/8" - 16 X 1.25" L ...ccouuuurvveeemrereeeiesseeeseseessssseesesessen 4
9 FIat WASHET, 3/8".........cvveeuureeeeemeesissieceeesseee s eesesss e 4
10 LOCK WASET, B/8" ........ocuumrreemmeeeiemseeesssseeeeesssses s 4
11 641848 Thread Insert HEX NUt, 3/8" = 16 .....cooieeeee e 4
12 Ratchet RIVEt, .25" X 887" ...........rvvieuumiierieriseeeiessesieeesesseesssssse s 4
13
14 303459 Hex Head Bolt, 1/4" - 20 x 1 1/2" Lg, Grade 5 ........cccveveeeeeeeeerereeeee e 2
15 Domed Rivet (Aluminum), 3/16" X .75" GFiD........c.eeueueeeeeeeeeeeeeeeeeeeeeee e 2
16 Flat Washer, 10 .. ..ot e e e e e e e e e e e e e 2
17 8 0 Pan Head Phillips Screw, #10 - 24 X 3/4" Lg.....cccoooimiiieieeeeeeeeeeeee e 1
18 Seat Frame BraCKet ..........oceiviveeeeeeeeeeeeeeeeeeeeeeeee et 2
19 642437 7= = A0 TU] o] oo o PSS 1
20 LOCK NUL, #10 = 24 ..ot 1
21 668895 Seat Frame Restraint Bracket...........cocoviiiiiiiiiiiii e 1
22 Hex Washer Head Bolt, 3/8" - 16 X 1.5" Lg c.c.evoveeeeeeeeeeeeeeeeeeee e 2
23 Hex Head Bolt, 7/16" - 14 X 1.5" Lg, Grade 5 ..........ccovveeerreeerrrreeessrereeeenns 4
24 FIat WASHET, 7/16".............rreeeeemeierieaieeeeeesseseeesessessesesssee e 8
25 D0734G1 LOCK NUL, 7/16" = 14 ettt 4
26 00438G6 Hex Head Bolt, 5/16" - 18 x 5/8" Lg, Grade 5 .........ccceeieveeiieeiiecie e 2
27 Battery RACK. ... .. 1
28 Truss Head Torx Bolt, 3/8" - 16 X .75" LG ....voveueeieeeeeeeeeeeeeeseee e, 2
29 Hex Head Bolt, 5/16" - 18 X .8" Lg ...cocviiieieeiieiie et 2
30 00559G8 Flat Washer, 5/16"..........oo et 4
31 11098G6 LOCK NUL, 5/17™ = 18 ..ottt sttt et sttt 2

Page C-10


.?sku=629186G01
.?sku=629186G05
.?sku=629417G03
.?sku=00793G2
.?sku=14390G4
.?sku=00427G2
.?sku=00643G1
.?sku=120177
.?sku=16816G2
.?sku=303459
.?sku=15058G6
.?sku=00559G5
.?sku=800296
.?sku=629351
.?sku=14390G10
.?sku=01006G02
.?sku=00463G11
.?sku=306982
.?sku=00734G1
.?sku=70046G03
.?sku=70200G01
.?sku=00715G2

BODY

Notes:

Page C-11 686459 Service Parts Manual



BODY

Notes:

686459 Service Parts Manual Page C-12




Front of Vehicle

Calliper

Front of Vehicle

Page D-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 631593 Brake Master CYNTET............o.oeeieee oot 1
2 Front Brake Line ... 1
3 Rear Brake LiNe ............ccooiiiiiiiii 1
4 501476 LOCK NUL, IMB = 1. 1
5 LOCK NUL, 5/16" = 18 ....ooouueeeeeeeareeiesaecseesssecessssseessesssessssss st 4
6 00439G8 Hex Head Bolt, 5/18" - 18 x 1.12" Lg, Grade 5 .........c.....ccouerrrreveerrnerrereeeeen 2
7 Hex Head Bolt, M6 = 1 X 20MM LG ... 1
8 Nylon Clamp, 10"

(To Secure Brake Lines to Frame - Not lllustrated).........c..cocceiiiiiinennnne. 26
9 Shoulder Bolt, 172" x 2", 3/8" = 16 X 2" LG ......cvvverrmcrreeeereeeerseeeeeessesseeeseneee 1
10 LOCK NUL, 3/8" = 16 ... 1
11 D0643G1 FIat WaShEr, 3/8"..........covuuuuuuuireeeiessariesesisssesesssssssses s 1
12 0581G04 | Flanged Bushing, I.D. .510" x O.D. .795" X .75" LG ...covvveeemmrrrrericermnrirneeienens 2
13 540478 PAAI GHID ...ttt ettt ettt 1
14 637808 Brake Pedal Weldment ...............cccoooiiiiiiii 1
15 ClEViS Pin, 245" X 88" L .......orrveeererieeirereeeeieesesiesesseeeeesessee s 1
16 Crush Washer, M0 ..o e e e e e e e e e e aaans 6
17 Banjo Bolt, M10 = 1 X 20MM LG ....uoieieieeeee et 2
18 Flanged Hex Head Bolt, 5/16" - 18 x 1" Lg, Grade 5 ..........cc...cooeereveenrcreeernnne 4
19 6 6 Master Cylinder Bracket............ooo i 1
20 Banjo Bolt, M10 - 1.25 X 20MM Lg........rvrueumireeemmrieeieeeneeiesereeeseseesesee 1
21 Hairpin Cotter, .078" X 1.21" .......cvvuerreeeieererieseeeseessseesesie s eseseseee 1
22
23 LOCK NUL, 5/16" = 18 ... 2

Page D-2



.?sku=631593
.?sku=626613
.?sku=616455
.?sku=601476
.?sku=800697
.?sku=800697
.?sku=613231
.?sku=12416G2
.?sku=635177
.?sku=11098G5
.?sku=00643G1
.?sku=70581G02
.?sku=640478
.?sku=10386G2
.?sku=613293
.?sku=616459
.?sku=13437G3
.?sku=631616
.?sku=613292
.?sku=01076G01
.?sku=800697
.?sku=800697

BRAKES

Notes:

Page D-3 686459 Service Parts Manual



BRAKES

Notes:

686459 Service Parts Manual Page D-4




° Front Grille with Light Assembly includes items 3 - 4, 6

o Charger Receptacle Assembly includes items 10 - 11

@ Key Switch Assembly includes items 24 - 25

Page E-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 Front Grille with Light Assembly (Includes Items 3 -4, 6) ........c.coccccovvveeennnn. 1
2
3 648564 Front Grille ... ..ot 1
4 651437 Y TS 00 1Y SRR 2
5
6 HEAANGNE «....vevceeeeee ettt 1
7 Self Threading NUL, .226" ... ......c.oiiiirricieerieercie e 9
8 RECEPLACIE COVET.......oeeieeeeici e 1
9 Charger Receptacle Assembly (Includes Items 10 - 11) .....ooovevvvveeeeivcneeene. 1
10 658956 Charger HarNESSs ..........uuuviiiiiiiiiiee et 1
1 Charging RECEPLACIE ..........cuouriiecieiriieicieecce e 1
12 Rivet (Aluminum), 3/16' X .38" GFiD......cccoevuevriieeieieieeeesee e 4
13 VINYE TAPE ...ttt 2
14
15 GAUGE PANEI .....ooieiceii ettt 1
16 Gl ettt 2
17 Pan Head Torx Screw, M6 - 2.65 X 25MM Lg..........ccceriirrueiniinnieiieneieieeennn. 2
18 12V POWET OULIBL ... 1
19 PANEI PIUG ...ttt 1
20 LOCKING ROCKET SWItCH........vviiiciiicicieieece s 1
21 B51897G0H |  LIGNt SWILCH....euivieiciieciecte ettt 1
22 SPEEA SWICN ...t 1
23 Key Switch Assembly (Includes Items 24 - 25) ...........c.cocoeieeeereeeeeeeeene 1
24 609693 Y SEL ..ottt 1
25 609682 Keyswitch with RNF (Reverse-Neutral-Forward)............cccccoooiiiiiinnneen. 1
26 State of Charge MELET ...........c.cuoviurueiiieeieieieie e 1
27 1055G01 Rivet (Aluminum), 3/16" X .38" GFID .......cuovuieeieieireeeieie e 2

Page E-2



.?sku=651698G01
.?sku=651411G01
.?sku=71597G01
.?sku=660162
.?sku=658089
.?sku=663285
.?sku=71055G01
.?sku=71055G01
.?sku=71781G02
.?sku=652987G02
.?sku=602184
.?sku=649803
.?sku=71078G01
.?sku=627035
.?sku=668037
.?sku=651897G05
.?sku=651897G06
.?sku=609692
.?sku=631656
.?sku=71055G01
.?sku=71055G01

Front of Vehicle

Part of Control Harness

e DC/DC Converter, 72V includes item 9

Front of Vehicle

Front of Vehicle

Page E-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 b71775 72V Off Road Control HAarNESS .........ccccoveveieeiieeciic et 1
2 Ratchet RIVet, .25" X 887" ........oeueiieeeieiieeeieie e 1
3 655498G01 (070] 0] ¢= T3 (o] 47V A 1
4 Pan Head Phillips Screw, #10 - 24 X 3/4" Lg......ccorviurieriereeereineieeeeeneenseene. 2
5 Flat Washer, #10 .........cooieiie ettt st 4
6 LOCK NUL, #10 = 24 ... 2
7
8 5 8 DC/DC Converter, 72V (Includes Item 9) ..., 1
9 * HEX NUL, 174" = 20 ..ot 2
10 SPACET, 30" L. ...ouieiviiiieeeieieee ettt 2
1 Taillight ASSEMDIY ......ceeiiececii et 1
12 Rivet (Aluminum), 3/18" X .38" GFID .......cuovueveereirieeeeiese s 4
13
14 629678 WIIE GUIE ...ttt ettt ettt ettt e st e e saeeebe e eareeereea 1
15 1055G01 Rivet (Aluminum), 3/18" X .38" GFID .......cuovueieeieeireireieieie e 3

Page E-4



.?sku=671775
.?sku=16816G2
.?sku=800296
.?sku=00660G5
.?sku=14390G10
.?sku=633778
.?sku=23726G11
.?sku=629148
.?sku=71055G01
.?sku=71055G01
.?sku=629678
.?sku=71055G01
.?sku=71055G01

ELECTRICAL

Notes:

Page E-5 686459 Service Parts Manual



ELECTRICAL

Notes:

686459 Service Parts Manual Page E-6







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 Controller, 72V 4WD Off Road

(For Vehicles Manufactured After February 25, 2019) ......ccccovvveeeiieeiiiiiniis 1
2 Controller, 72V 4WD Off Road

(For Vehicles Manufactured Before February 24, 2019)........cccccceevviiiereeeneee 2
3 303459 Hex Head Bolt, 1/4" - 20 X 1.5"Lg Grade 5 ........cooeeeieeeeeeeeeee e 4
4 Flanged LOCk NUt, 174" = 20 .......cuoiiurieieieirccerceeseeescsese s 4
5
6 MOLOr W€, REEI (V) .....ooceeviieeieieieeeee et 1
7 MOLOr Wirg, REEI (W) ......cuueiiecieieiciceeiicieeeiss e 1
8 MOtOr Wirg, REEI (U)......euieeiiecieieiecieieieeie st 1
9
10 Controller, 72V 4WD Off Road

(For Vehicles Manufactured After February 25, 2019) .......ccoccviveeviiciieeeeeee 1
1 Hex Head Bolt, 1/4" - 20 X 1.5" Lg Grade 5 .......occueuririmrueerinieeeesneeieeeeeeeees 4
12
13 Flanged LOCK NUt, 1/4" = 20 .......c.oiuiiriiieinirieie e 4
14
15 MOLOr WIr€, FIONE (V) .eeeiececeeicieisiees it 1
16 MOtOr Wire, FrONt (W) ....ceeieciiiceceeieecee et 1
17 MOtOr Wire, FrONt (U) .....ccveieeeiiiieieieeseeeieieeeie et 1
18
19 Control Wire (B- 10 CONrol B-).......couriiuiuriiiececisineceeiee e, 1
20 Control Wire (B+ 10 CONrol B+) ......c.ocouiucirireiriieiieeieeieieeee i 1
21 Control Wire (B+ 10 S0IEN0IA) ........eeeeeeceieeieeceie et 1
22 506264 Flanged Hex Head Bolt, M6 - 1 X 20MM LG .....ccceeeeiieeiieeecee e 4
23 Flanged Hex Head Bolt, M6 - 1 X 12MM Lg....cooiuiuririiirieieeceececicieeeeieas 6
24 606272 LOCK WaSher, MM . ...t e e e e e 10
25
26 683325 Controller Bracket ...........c.ooiiiiiiieeeie e e 1
27 302288 Hex Head Bolt, 1/4" - 20 x 1" Lg Grade 5 ........ccoceeeviieiiiieeeeee e 4
28 FIat WasSher, 1/4" ... ettt e e e e e e 8
29 Flanged LOCK NUt, 1/4" = 20 .......coiuiuriiieeirieieie e 4

Page F-2



.?sku=672599G007
.?sku=672599G007
.?sku=662218
.?sku=303459
.?sku=303459
.?sku=11027G2
.?sku=11027G2
.?sku=11027G2
.?sku=628665
.?sku=628667
.?sku=628668
.?sku=672599G007
.?sku=672599G007
.?sku=303459
.?sku=303459
.?sku=11027G2
.?sku=11027G2
.?sku=11027G2
.?sku=628669
.?sku=628670
.?sku=628671
.?sku=628676
.?sku=628677
.?sku=628680
.?sku=606264
.?sku=73876G01
.?sku=606272
.?sku=302288
.?sku=00642G7
.?sku=11027G2
.?sku=11027G2
.?sku=11027G2

ELECTRONIC SPEED CONTROL

Notes:

Page F-3 686459 Service Parts Manual



ELECTRONIC SPEED CONTROL

Notes:

686459 Service Parts Manual Page F-4







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 637379 Front POWENrain FTAME ...........oueeieeee ettt 1
2
3 Front Upper Suspension Weldment ... 1
4 Control Arm WEIAMENt .........c.cvoveeieeeeeeeeeeeeeeee e, 1
5 Control Arm BUSNING .....ccoiiiic e aa e 4
6 0387G2 COEr PiN, L094" X 1" ..o 2
7 306987 Flat Washer, .34" X .92" X .06"............ooovreeereeeeeeeeeeeeeeeeseeseeeeee oo, 6
8 Castle NUt, M12 = 1.25 ....oouueireeeeemnieeseeeesssseseesesssesee s 1
9 Hex Head Bolt, 7/16" - 14 x 1.5" Lg, Grade 5 .......c.cceoveeeeeeeeeeeeeeeeeee e 3
10 LOCK NUL, B/8" = 16 ....veeeeeereeeesaaeenessseeeeessseesessss s 2
11 Hex Head Bolt, 3/8" - 16 X 3.5" Lg, Grade 5 ........coceeeveereeeeeeseeeeeeee e 2
12 Split SPACET, 3/8" X 2.390"........cvvvveeruirereeessisreeessisssere s 2
13 D0560G 1 FIAt WASHET, B/8".........oeeeeeeeeeeeeeeeee e 4
14
15
16 LOCK NUL, 7/16" = 14 ..o 3
17
18 Steering Rack wWith Spacer............oo e 1
19 TUDE PIUG ... 2
20 Socket Head Bolt, M10 = 1.5 X 45MM LG ....ouurvverrmnrreermnreeesrnneessseresessneeees 3
21 530450 Flanged LOCK NUt, M10 = 1.5, .. ..o 3
22 Flanged Hex Head Bolt, 3/8" - 16 X 1" Lg Grade 8 ...........cccc..couerreeerrrrereernann. 6
23 1027G5 FIanged LOCK NUL, 3/8" = 16 ..., 6

Page G-2



.?sku=637378
.?sku=641999
.?sku=638383G01
.?sku=637745
.?sku=10387G2
.?sku=306982
.?sku=608005
.?sku=00463G11
.?sku=11098G5
.?sku=00429G4
.?sku=638223
.?sku=00560G1
.?sku=00734G1
.?sku=630988
.?sku=628915
.?sku=630449
.?sku=630450
.?sku=641289
.?sku=11027G5

FRONT SUSPENSION AND STEERING

Page G-3 686459 Service Parts Manual



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 ES5491| Flanged Castle Nut, M16 X 1 X.5.....uuiiiiiiiiiiiii e 1
2
3 0387G1 Cotter Pin, (125" X 1.8 e 1

Page G-4



.?sku=635491
.?sku=10387G1

Front Strut Assembly (Driver Side)
includes items 3 - 24, 36, 37

Front Strut Assembly (Passenger Side)
includes items 3 - 22, 25, 37

0 Brake Caliper includes item 30

Strut/Bearing Assembly
(Driver Side) includes items 26 - 27, 29

Strut/Bearing Assembly
(Passenger Side) includes items 26 - 28

Hub Assembly includes items 38 - 41

Part of Frame

Page G-5




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 E40501 G01| Front Strut Assembly (Driver Side)

(Includes HEMS 3 =24, 36 = 37) .eeeviiieee et a e e 1
2 Front Strut Assembly (Passenger Side)

(Includes HemMS 3 = 23, 25, 37) ..eviiiiiieee et 1
3 Flat Washer, .31" X .89" X .0B" ............coourrrreeuermmermeeesessneesssesessenessseeeennns 2
4 Grease Fitting, 3/16" Straight Drive .........coooiiiiiii e 1
5 SROCK SHUL ... 1
6
7 FIAt WASNEE, 2" .. ...oeeeeeeeeeeeeeeeeeeee ettt 1
8 516060 Strut Washer (Coil Spring), 52MM ...........coeoeeveeeeeeeeeeeeee e 1
9 SHUL BAI JOINE ..ot 1
10 Strut BUMP S0P . 1
11 638129 Brake Caliper (Includes Item 30) ..........oeeiiiiiiiiiii e 1
12 Caliper Mounting Bracket ...........cceeiiiiiiiiiii e 1
13 Socket Head Bolt, 3/8" - 24 X 3/4" LG ........cuvrrvveemerreeeereseeeeeeseeeesseeenenns 2
14 Hex Head Bolt, M8 - 1.25 X B0MM LG ....cvooveveeeeeeeeeceeeeeeeee e 2
15 616673 LOCK NUL, M8 ...t e e e e e e e e e e 2
16
17 Steering Arm (SNOI) ......vveeiiieeeeee e 1
18 LOCK NUL, 5/16" = 18 ......eeouuoeeeermareeeesseeeessseeeeessssesesesseseessss e 2
19 Flanged Hex Head Bolt, 5/16" - 18 X 2" L ......rvveeumrreeermrreeeerreneeeeseneee 2
20 Flat Head Socket Screw, 1/4" - 20 X 3/4” Lg......vvecereeeerrreeeseereeessenees 2
21 516056 Spring Retaining Nut, M12 = 1.25 ......oiiiiieeeeee e, 1
22 COl SPING CAP ettt ee e s, 1
23 649714 Castle Nut, MT10 - 1.25. .. et 1
24 Strut Bearing (Driver Side) (Includes Items 26 - 27, 29).........cococvevevenn... 1
25 Strut Bearing (Passenger Side) (Includes ltems 26 - 28)......................... 1
26 Wheel Bearing, 2.52" 0.D X 1.37" LD ......ccoocvveuuinnrereeiscrneiiseneene 1
27 SNAP RING ..o s 1
28 Strut Base (Passenger Side).........uuuuiiiiieeeeeiii i e 1
29 Strut Base (Driver Side) ........ocvviiieiiiiiiee e 1
30 Brake Pads (St 0f 2)..........cc...orrrruierireeeineessieiesneseiesseseseeeeseeneeons 1



.?sku=640501G01
.?sku=640501G02
.?sku=103867
.?sku=632405
.?sku=634705
.?sku=616053
.?sku=616060
.?sku=645047
.?sku=616073
.?sku=638129
.?sku=616451
.?sku=616596
.?sku=616672
.?sku=616673
.?sku=626725
.?sku=630803
.?sku=630804G01
.?sku=616597
.?sku=616056
.?sku=634967
.?sku=642461G01
.?sku=642461G02
.?sku=633663
.?sku=632409
.?sku=632410G04
.?sku=632410G03
.?sku=633875

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. [1 2 3 4 5 DESCRIPTION QTY.
31 25744 NYIOCK NUt, M12 = 1.25 ..o, 1
32 536610 Flat Washer, 3/8" ........cooveueeeeeeeeeeeeeeeeeeee e 1
33 616701 Rubber Washer, 1.5mm X .76mMMm ........c.covvieiiiiiiiee e 1
34 Strut Bushing (FEMaAIE)..........cooiiiieeeeee e, 1
35 Strut BUSHING (MaIE)........eeeeeeeeeeeeeeeeeeeeeeeeeee et 1
36 5 6 (71 IS ] o 14 o TSR 1
37 Hub Assembly (Includes Items 38 - 41) .........coovvecrrrreerranneee 1
38 536096 Hex Head Bolt, M8 - 1.25 X 20mM Lg ....cooveveeveeeieeee. 4
39 Wheel Hub Bolt, 1/2" - 20 X 1.718" LG .......cocrveeerrrreere 4
40 632713G02 HUD «. e, 1
41 632714G01 Rotor (Cross Drilled)..........eeveiiiiiiiiiiiiiieee e 1

Page G-7



.?sku=625748
.?sku=636610
.?sku=616701
.?sku=629592
.?sku=629593
.?sku=618346
.?sku=633792G02
.?sku=636096
.?sku=19862G2

FRONT SUSPENSION AND STEERING

Notes:

686459 Service Parts Manual Page G-8




° Steering Column Assembly includes items 5 - 9

(S

Front of Vehicle

Page G-9




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 639439 SteeriNG WHEEI COVET ...ttt 1
2 501709 LOCK NU, MTB = 2. 1
3 Steering WREEI ... 1
4 Steering Column Assembly (Includes ltems 5 - 9) ......oooiiiiiiiiiiiiii e 1
5 StEMNG COIUMN ...ttt en e 1
6 508114 StEEMNG YOKE ...t 1
7 Socket Head Bolt, M10 = 1.5 X 35MM LG......o.vcoumrrreeeerenneeieeserenneeeennns 2
8 [0 Yot (VAT £ 11 1Y ol 0T o o T 2
9 HEX NUL, MT0 = 1.5 oo 1
10 Flanged Hex Head Bolt, M10 - 1.5 X 25MM Lg........orreveemmrrreermeeneeesnnreeeennns 4
11 Flanged Lock Nut, M10 = 1.5, .......oouuimriiicnnieeeieeeeeeseneseeessesseoesesseco 4

Page G-10



.?sku=639439
.?sku=601709
.?sku=639437
.?sku=600333
.?sku=608117
.?sku=608114
.?sku=608653
.?sku=608654
.?sku=608655
.?sku=603799
.?sku=600525

FRONT SUSPENSION AND STEERING

Notes:

Page G-11 686459 Service Parts Manual



FRONT SUSPENSION AND STEERING

Notes:

686459 Service Parts Manual Page G-12




o
O
=
o
=
o
<
L
14

Differential

FRONT MOTOR

Differential

Page H-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 680639 Y [o) (o PR 2 YRR 1
(If motor has female connector on the temp sensor, you must use kit 671146
to make this new style motor temp sensor work on older units. New style has
male connector on the temp sensor)
2 658445 Differential Gasket............cooiuiiiiiiiiiiie e 1
3 668275 0o 1 07T o TSRS 1
4 D0915G1 Bonded Seal WaSher ...t e e 3
5 6 6 Hex Head Bolt, M6 - 1 X 16MM L ...cooviiiiiiiiiiiiieie e 3
6
7
8
9
10
11 680639 MOLOT, T2V ettt et e e e e et ae e e e e e nbee e e e e esreeeeeennsees 1
(If motor has female connector on the temp sensor, you must use kit 671146
to make this new style motor temp sensor work on older units. New style has
male connector on the temp sensor)
12 65567 SAIEA E = BraKe ...ooeeiieiee e 1
13 D0915G1 Bonded Seal WaSsher ... 3
14 3715G01 Flanged Hex Head Bolt, M6 - 1 X 60mMM LG ......cceeeieiiiiiiiiiiiieeeeeeee e, 3
15 658445 Differential Gasket........ ... 1

Page H-2



.?sku=00915G1
.?sku=00915G1
.?sku=616716
.?sku=655677
.?sku=00915G1
.?sku=00915G1
.?sku=73715G01

MOTOR

Notes:

Page H-3 686459 Service Parts Manual



MOTOR

Notes:

686459 Service Parts Manual Page H-4




Page J-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 566324G01| Lower Weldment (Driver Side) .......uviiiiee oot 1
2 Lower Weldment (Passenger Side) ........c..uevviiiiiiiiieiiiiiiee e 1
3 Seat Mounting ASSEMDIY.........oeiiiii 1
4 Restraint Panel (DFVEr Side) ...........covoveueeveueueeeeeeeeeteeeeeieeeeee e 1
5 Restraint Panel (Passenger Side).........ccouuveiiiiiieiei i 1
6 567928 LOWEE NEt BrACKEL. ........cueveeeeeeeeeeeeeeeeeee e eee e en et n e 1
7 Flanged Hex Head Bolt, M10 - 1.5 X 80MM Lg........vvvvewrmmrmrreeeerneeneseeens 2
8 600525 Flanged Lock Nut, M10 - 1.5, e 2
9 612639 Button Head Torx Bolt, M6 - 1 X 20mMM LG ...ccooeiiiiiiiieeeeeiee e 1
10 LOCK NUL, IMB = 1 .ecoeeeeennceeiesseceeeess s 1
11 Button Head Torx Bolt, M6 - 1 X 20MM LG ......ccooveveeieeeeeieeeeeeee e 2
12 501476 LOCK NUL, IMB = 1.ttt 2
13 Flanged Hex Head Bolt, M10 - 1.5 X 25MM LG ...cvveevereeeeeeeeeeeeeeeeeseseseeeenen, 4
14 Flanged Lock Nut, M10 = 1.5..........ovwuuureriemmeeeeesmreeeissneeesssseseessessesesess 4
15 Hex Head BOlt, 3/8" - 16 X 1.25" L ....couuuurreveeerrereeeiseseeenesesessssesseseeesee 2
16 FIt WASHET, 3/8".........cooeeuurieeeeriereesieeeeeessceeeessess e 4
17 LOCK NUL, B/8" = 16 ....eeeeeeeeeeeaaeeeessseeeeessse s 2
18 Hex Head BOlt, 7/16" = 20 X 1" LG .vveeuuurrreemrmeeeeesneeeessseeesssseeesessessessesesn 1
19 LOCK NUL, 7/16™ = 20 ..o a e 1
20 FIat WaSHEE, 3/8" ... ettt 1
21 00439GH Hex Head Capscrew, 5/16" - 18, Grade 5..........cccocciiiiiiiiiieeeeeee e 1
22 P0565G8 Lock Washer, 5/16" ... ... e e e e e e e 1
23 FIat WASHET, 3/8".........cooocuurveeeerieeeieaieeeeeeasceseeese e 1
24 SPACET 328" X .75" X 50" LG ..couurvveermacreienereeieseeeeeieseeesesesessse s 1
25 Buckle and Bracket ASSemDbIy............uuuniiiiiiiiiii 1

Page J-2



.?sku=666324G01
.?sku=666324G02
.?sku=666200
.?sku=667883G01
.?sku=667883G02
.?sku=667928
.?sku=602415
.?sku=600525
.?sku=600525
.?sku=612635
.?sku=612635
.?sku=601476
.?sku=601476
.?sku=612635
.?sku=612635
.?sku=601476
.?sku=601476
.?sku=603799
.?sku=600525
.?sku=600525
.?sku=00427G2
.?sku=00643G1
.?sku=11098G5
.?sku=610753
.?sku=00734G3
.?sku=00560G3
.?sku=00439G6
.?sku=00565G8
.?sku=00675G1
.?sku=75048G01
.?sku=631973

©
1
0
0
=
3]
=
0
o)
e
=
3]
£
=
X
o
—_
@
B
S
—_
@
I
—
@
o
o
)

Front of Vehicle

Page J-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 666359 Rear UpPer WEIAMENL ..........c.oovieeeeeeieeee oot 1
2 Front Upper Weldment...........ooooiiec e 1
3
4 Upper Hardware Kit (INCludes HemS 5= 6)...........cceoveeeueerieeeeeee e 1
5 Socket Head Capscrew, M10 - 1.5 X 45MM LG cv..voveveeveeeeeeeeeeeeereeeeeeene 12
6 616679 LOoCK NUt, M0 - 1.5 e 12

Page J-4



.?sku=666355
.?sku=666354
.?sku=668186
.?sku=630449
.?sku=616675

e Hardware Kit includes items 6 - 12

Front of Vehicle

Page J-5




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 649134 Seat Belt REIrACION. ........c.cvvveeeeeeecececececee e 4
2 Front Door Net (Not lllustrated)..........cocueeiiiiiiiiiiei e 1
3 Side Bracket Weldment (Driver Side) .........cceeeiiiiiiiiiii e 1
4 Side Bracket Weldment (Passenger Side)..........ccccceviiiiiiiiiinnieeeeee e, 1
5 667166 Hardware Kit (Includes IHemsS 6 = 12).......ccccuviiiiiiiieeeecee e 1
6 Hex Head Bolt, 7/16" - 20 X 1" LG....c.ucuurrreermeereeseneeesseeeeneessesesesseseeee 8
7 FIat WaShEr, 1/4" ......ooeoeeeeeeeeeeeeeeeeeeeeee e 12
8 Flat Washer, 378" ... .o 6
9 LOCK NUL, eeooeeveeeoeeeees e 12
10 Seat Belt BOlt, 7/16" - 20 X 1.5" LG .....cuvvveumcereemmereeesneeeeessesesesessseeneens 4
11 LOCK NUL, 1/4" = 20 ... 6
12 302288 Hex Head Bolt, 1/4" = 20 X 1" Lgc.voveueeeeeeeeeeereeeeeeeeee e 6

Page J-6



.?sku=649134
.?sku=651519
.?sku=660063G01
.?sku=660063G02
.?sku=610753
.?sku=00559G7
.?sku=00560G3
.?sku=00734G3
.?sku=609569
.?sku=14390G4
.?sku=302288

ROPS

Notes:

Page J-7 686459 Service Parts Manual



ROPS

Notes:

686459 Service Parts Manual Page J-8




Front of Vehicle

Page K-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 653033 CV AXIE ASSEMDIY ..o 2
2 LOCK WaSher, BIMM .....oooiiiiiiiccce e e e e e e 6
3 Hex Head Bolt, M6 = 1 X 25MM Lg........rrvrieeerineeeeeeceeeeeseeeeeseeesees 6
4 B06835 Hex Head Bolt, 3/8" - 16 X 1.25" Lg, Grade 5 ........ccooovveovvieeeeeeeeeeereeesean. 8
5 Split Lock Washer, TOMM ............couurreueieeeieeeeeesesneeesseseeeseseseessesoee 8
6 D0571G FIAt WASHEE, 5/16" .......oooeeoeeeeeeeeeeeeeeeeeeee e, 8
7 Independent Differential (Hardened Gears)..............ccccoveveueueceeeeeveieeeeeenn, 1
8 616705 Breather HOSE ...........oooiiee e, 1
9 Nylon Clamp, 15.5" (NOt HIUSHALEA)..........ev.eeeeeeeeeeeeeerereeeeeeseeeseseseeseseeeeeenes 1
10
11 HOSE Clamp, .25" Difl..........cvveeumreeeieceeeeeeneeeessessseeee s 1
12 658845 Differential Gasket............ooooiiiiiiiiiicieci e 1

Page K-2



.?sku=653033
.?sku=601327
.?sku=605741
.?sku=306835
.?sku=608654
.?sku=00571G3
.?sku=629151
.?sku=31539G1
.?sku=11391G4

FRONT AXLE

Notes:

Page K-3 686459 Service Parts Manual



FRONT AXLE

Notes:

686459 Service Parts Manual Page K-4




0 Rear Axle Differential Assembly includes items 2 - 14 @ Hub Assembly includes item 15

Front of Vehicle

o Hydraulic Brake Caliper includes item 10

Page L-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 666300 Rear Axle Differential Assembly (Includes Items 2 - 14).....cceveeeeeeeeiicicnninenen. 1
2 ET830GT| Brake Drum Washer, .979" 1.D. x 1.312" O.D. ....ccccoviiiiiiiiiiiiinies 2
3 ET809GT| Flat Washer, .765" 1.D. x 1.50" O.D. (Not lllustrated) ............cccoerciinnnnnns 2
4 COttOr Pin, .125" X 1.50" ..ottt 2
5
6 LOCK NULt, /16" = 24 ... e 4
7 Hex Head Bolt, 5/16" - 24 x 1" Lg, Grade 5 ..........cccccweveeeenrerveeeerineennnees 4
8 CaSte NUL, B/4" = 16 .....ccveeeeerereeeeeeseeeeseeessesesesssess s eeseseseeeeons 1
9 638129 Hydraulic Brake Caliper (Includes ltem 10)........cccccciiiiiiieiiieeieeeeeeeeecs 1
10 Brake Pads (Set of 2) (Not UStrated) ...........coceeerveeeeerereeeerereeeen. 1
11
12 Disc Brake Bracket (Driver Side).........cccccceveveueeveueeeeeeeeeeeeeeeee e 1
13 Disc Brake Bracket (Passenger Side) .......cccccveveeeiiiiiiiiiiiiiieeeee e 1
14 Hub Assembly (INCIUAES HEM 15)........vureeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
15 514820 WHEEI StUA. ... e e 4
16
17
18 [4723G7 Lug Nut, 1/2" =20 ..o 8
19 616705 Breather HOSE ......ooi i 1
20 BT539GT Nylon Clamp, 15.5" Lg (Not Hlustrated)..........cccueeiiiiiiiiiiieee e, 1
21 B05741) Hex Head Bolt, M6 - 1 X 25mMmM Lg......cocciiiiiiiiiiiii e 6
22 BOT327 Lock Washer, BMM .........c.cccoiiiiiiiiiiiie e 6
23 B31744 Wheel Spacer, 8 HOIES ..o 2
24 [1397G4 Hose Clamp, .25" Di@ ......ccooiiiiieiii e 1
25 B43079 Wheel Spacer with Studs ASSembBly ...........cccocviiiiiiiiini 2
26 658445 Differential Gasket...........oooiiiiiiii 1

Page L-2



.?sku=21830G1
.?sku=21809G1
.?sku=10387G1
.?sku=15126G1
.?sku=17083G2
.?sku=613172
.?sku=638129
.?sku=633875
.?sku=630989G01
.?sku=630989G02
.?sku=617121
.?sku=614820
.?sku=14723G1
.?sku=31539G1
.?sku=605741
.?sku=601327
.?sku=631744
.?sku=11391G4
.?sku=643076

0 Differential Solid Axle includes items 2 - 22

Page L-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 B31165 Differential Solid Axle (Includes Items 2 - 22) ......cccooeveeeeeeeeeeeeeeeeeeeeees 1
2 * HEX HONOW PIUQG ...t 2
3 * Hex Head BOlt .........oooiee e 12
4 * HexX Head BoOlt ... 8
5 * TAPPING SCIEW ...ceieee ittt e e e e e e e e e e e e s e aereeeaaeeeeeeaanans 12
6 * o SRR 2
7 * Retaining RiNG .......eeeiiieii e 2
8 * Ball BEAING ...t 4
9 * Gear Case (Driver Side) .....uiiii e 1
10 * Gear Case (Passenger Side) ......cocuuuiiiiiiiiiiaae e 1
11 * VENETUDE ... 1
12 * Helical OUIPUL GAT .........eeeiiieiiiiie e e 1
13 * Axle Shaft (Driver SIide) ........uueeeiiiiiieii e 1
14 * Axle Shaft (Passenger Side) ... 1
15 * Axle Tube Weldment (Driver Side) ........oocveiiiiiiiiiiieiieeee e 1
16 * Axle Tube Weldment (Passenger Side).........coooouiiiiiiiiiiiiieiiiiieee e, 1
17 * Shaft Motor Input Subassembly ............ceoeiiiiiiiiiiiiiiieeeeee e, 1
18 * Intermediate Shaft Subassembly.............ccc 1
19 * Differential Subassembly .............cooiiiiiii 1
20 * Vent Cap Plug (Not lllustrated) ...........cccoiiiiiiiiiie e 1
21 * THPIE LIP S€AI..cciiiiiiie e 1
22 * DUl Lip S€aI ....eveeieieieie et 2

Page L-4



.?sku=631165

REAR AXLE

Notes:

Page L-5 686459 Service Parts Manual



REAR AXLE

Notes:

686459 Service Parts Manual Page L-6




Page M-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 633674 SHOCK ADSOTDET ... 2
2 634006 Shock Absorber Washer, .416" [.D. x 1.57" O.D. ......ccccoiiiiiiiiiii, 4
3 Rubber Bushing, .4" 1.D. x 1.19" O.D. X .59" .........ceuurrrreueerrerrereeeserereeeiennans 4
4 Hex Jam NUt, M10 X 1.25 ... 2
5
6 516098 [T ST o T Yo RO 2
7
8 'U' Bolt, M10 - 1.50 X 42.8MM LG ....ovvvvermmmnrerieemreseeeesssessessiessesesesseeeesee 2
9 Flat Washer, 41" X .81" X .08" .........corveuuurrereermereeeseeeseessseeeensseseessseseeeeee 4
10 LOCK NUE, M0 X 1.5 .coooieeeeaaeeiesseeeeesseeeesssseesssssseceessssessesssseseesssessesseens 4
11
12 SPIit SPACET (SEEI) ....vveeeeeee ettt 2
13 524030 Flanged Bushing, 21.8mm x 13.4mMmM X 23.7MM ......coovriiiieeieeeeeeeeeeeenens 6
14 SHACKIE PIALE .......ecoeoeveereaeeeeesce e eeee s 2
15 Hex Head Bolt (SS), 3/8" = 16 X 3.5" LG woveeoveveeeeeeeeeeeeeeeeeeeeeee e 2
16 LOCK NUL, B/8" = 1B....couereeeerareeeesaeeeieseceeisssesssssse e 2
17
18 Shoulder Bolt, 3/8" - 16 X 2.75" LG .....cccuurrveermreeeeseeeresssneeesesseessesssesseeenns 1
19 Flanged Lock NUt, 3/8" = 16........uuiiiiiiiiiiee e 1

Page M-2



.?sku=633674
.?sku=634005
.?sku=606255
.?sku=616098
.?sku=616321
.?sku=306981
.?sku=616675
.?sku=620161
.?sku=624030
.?sku=652245
.?sku=00665G9
.?sku=11098G5
.?sku=14158G1
.?sku=12262G1

REAR SUSPENSION

Notes:

Page M-3 686459 Service Parts Manual



REAR SUSPENSION

Notes:

686459 Service Parts Manual Page M-4




0 Seat Bottom Assembly includes items 2 - 12

@ Seat Back Assembly includes items 15 - 17

\CS

Front of Vehicle

Page N-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 E29269G240§ Seat Bottom Assembly (Black) (Includes ltems 2 - 12) ........ovveevveeeeeiiiiiiiiinnns 1
2 Vinyl and Foam Seat Bottom (BIack).............ccceveveeeveeeeeeeee e 1
3 Wooden Base ASSEMDIY..........uiiiiiiiiiiiieii e 1
4 COVEI PIALE ... 1
5 Ratchet RIVEt, 125" X 887" ..ot 4
6
7 SEaAt HINGE ... 1
8 Flat Head Phillips Tapping Screw, #12 - 14 X 1" LG ..coviciieeeiiiiieee e, 3
9
10
11 Shock Absorber Washer, 1.25" ...........ccccoveveueueeeeeeeeeeeeeeeeeeeeee e 4
12 Button Head Torx Bolt, M10 - 1.5 X 25MM Lg........cvveeeermerrereeenreneeeeennns 4
13
14 641897G000q| Seat Back Assembly (Black) (Includes Items 15 -17) oo, 1
15 COVEr (PIASHC) (BIACK) ......veoveeeeeeeeeeeeeeeeeeeeee e, 1
16 Base ASSEMDIY ... 1
17 Vinyl Cover and FOam (BIACK) ...........c.cieeieeeeeeee e 1
18
19 505056 Hex Head Bolt (SS), 1/4" = 20 X 1" LG euvveveveeeeeeeeeeeeeeeeeeeeeeee e 4
20 LOCK WASKET, 174" ..o 4
21 PUSI RIVEL....coooevieeaeeeiesieeesss s 4
22
23 671479G01 Seat Back Bracket (Driver Side) ........c.cooiiiiiiiiiiiii e 1
24 671479G02 Seat Back Bracket (Passenger Side)..........occueeiiiiiiiiiiiiiiiiiiee e 1

Page N-2



.?sku=629269G2406
.?sku=644819G06
.?sku=644351
.?sku=602551
.?sku=16816G2
.?sku=71610G01
.?sku=00720G08
.?sku=10435G1
.?sku=615417
.?sku=641897G0006
.?sku=605529
.?sku=644268
.?sku=644820G06
.?sku=605056
.?sku=00664G7
.?sku=617533

o Flip Seat Bottom Assembly includes items 2 - 10

Page N-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 615822 Flip Seat Bottom Assembly (Includes Items 2 - 10) ........cccooveeevreeeiieeeeeeen 1
2 Deck Board ASSEMDIY .......coooiiiiiee e 1
3 Flip Seat Bottom (Includes RemMS 4 - 7) ..ooeeeieiiiiie e 1
4 54582() SaAL BOMOM ... 1
5 Seat BOtomM FORM ......cuouvveeieeeeee et 1
6
7 515648 Seat Bottom VINYl........c.coviveuieeeceeeeeeceeeeeeeeeeeee et 1
8 Truss Head Phillips Screw (SS), 1/4" = 20 X 1" LG vvvvvveeeeeeeeeeserereseeenne 5
9 SBAL ST .. tiiiiii i 1
10 FIat WASHET, 1/4" ........ooocourrveemmcereeseeseesseeesesssseesessesse e 1
11 519756 RUDDET BUMPET .......oouvveeieeeeee ettt eas e s e enens 1
12 Flat Washer, BIMIM ........c.cvoeieieeeeeeeeeeeeeeeeee e et es e te s tese s aeseans 1
13 Truss Head Phillips Tapping Screw, #10 = 16 X 5/8" LG ....verveeereererrreereenes 1

Page N-4



.?sku=615822
.?sku=617137
.?sku=621036
.?sku=645820
.?sku=617401
.?sku=615648
.?sku=16705G1
.?sku=617402
.?sku=00559G7
.?sku=619756
.?sku=616671
.?sku=800344

# &
Q\ | Front of Vehicle
&)

Yo

Front of Vehicle

Page N-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [1 2 3 4 5 DESCRIPTION QTY.
1 609854 Seat Belt Latch BUCKIE, B"..............ccourviririeresceceeeccecs s 1
2 LOCK NUL, 7/16" = 20 .....oooooeeeeeeeaceeeeseeeeessseeessssesessssseesesess s 1
3 Hex Head Bolt, 7/16" = 20 X 1" LG ...cvccouumrrveeeerieneeeeiesseeeeseeesseseceeseeeeseee 1
4
5
6 617679 PIUG .. 2
7 Flanged LOCk NUL, 3/8" = 16 ............cvvueuumrrrieeiieeeeeieneeeesseesseceseeeeeeeseneenns 3
8 Hex Head BOlt, 3/8" - 16 X 3.25" L .....uuurvvveeemraereeeissieeeeseeessssesseseeesesee 1
9
10
1 Rear Seat Belt Bracket. ... 1
12 Hex Head Bolt, 3/8" - 16 X 1.25" LG c.veveueeeeeeeeeeeeeeeeeeeeeee e, 2
13 671897 Footboard ASSEMDIY .......ccooiiii e —————— 1
14 671536 Flip SEat ArMIrEst.... ..ot 1
15 TUDE G ..o 2
16 Carriage Bolt, 3/8" - 16 X 2.25" Lg...eeieiiiiiiiie e 2
17 LOCK NUL, 3/8™ = 16 ..ottt en e en e 2
18 | p0643G1 Flat WaSher, B/8".............cocvurreeieeeiesesesseeeesee e 4

Page N-6



.?sku=609854
.?sku=00734G3
.?sku=610753
.?sku=617679
.?sku=630643
.?sku=630674
.?sku=609787
.?sku=00427G2
.?sku=19853G1
.?sku=630673
.?sku=11098G5
.?sku=00643G1

{

> @?\ Seat Mount Bracket
o0 fﬂ.’/}
e aa g

Front of Vehicle

Page N-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 629359 SAL FTAME ...ttt ettt e e 4
2 Hex Head Bolt, 3/8" - 16 X 1.25" LG ........urrveeummeeeeereneeeessneenseeseseeessnsseseenns 4
3
4
5 Flip Seat Edge ReiNfOrcemMent ............ccooviueoieeeeeeeeeeeeeeeee e 1
6 629275 Deck Board Filler...........oooeeeeeeeceee e e e ee s 2
7
8 Truss Head Phillips Screw (SS), 1/4" = 20 X 1.50" LG....v.cveveeveeesererrsrrns 4
9 LOCK NUE, 1/4" = 20 ... 4
10 FIat WASHET, 3/8".........ovuuuuurereermieeeesseeeessseseesssesessess e ssessessesssssesesss 6
11 LOCK NUL, 3/8" = 16 ... 10
12 Hex Head Bolt, 3/8" - 16 X 2" LG ...oveveueeeeeeeeeeeeeeeeeeeeeeeeeeeie e, 4
13 D1110G01 FIAt WASHEE, /4" ... 3
14
15 Tapping SCrew, #8 - 18 X .75" LG ......urvveerrreieeineeieiseeseseisseeeseseeeeeeseeeeee 10
16 Seat Back SUPPOIT ... 1
17 Hex Head Bolt, 5/16" - 18 X 5/8" LG ........urveeermreeeerieeessseeeseaseeseesesesseseenns 2
18 D0642G8 FIAt WASHET, 5/16" ..o, 4
19 11098G6 LOCK NUL, 5/16" = 18 ... 2
20 D07 15G2 Hex Washer Head Bolt, 5/16" - 18 X .80" LG -..veveeiiiieiiieeiiiieiiee e 3
21 Flanged Hex Head Bolt, M10 = 1.5 X 25MM LG ...cvveveeeeeeeeeeeeeeeeeeeeesereenenen. 4
22 6500525 Flanged Lock Nut, M10 - 1.5, e 4

Page N-8



.?sku=629358
.?sku=00427G2
.?sku=629112
.?sku=629275
.?sku=16705G5
.?sku=14390G4
.?sku=00643G1
.?sku=11098G5
.?sku=00427G8
.?sku=01110G01
.?sku=71425G01
.?sku=74971G01
.?sku=00438G8
.?sku=00642G8
.?sku=00715G2
.?sku=603799
.?sku=600525

SEATING

Notes:

Page N-9 686459 Service Parts Manual



SEATING

Notes:

686459 Service Parts Manual Page N-10




WEATHER PROTECTION

Vehicle shown for reference only

o Canopy Top Kit includes items 2 - 10

e Hardware Kit includes items 4 - 7

Front of Vehicle

(2)
&

Page P-1 686459 Service Parts Manual



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 E82611] Canopy Top Kit (Includes IfemS 2 - 10)....cccuuiiiiiiiiiiie e 1
2 681131 (0= g To] o)V o] o JE USSR 1
3 682610 Hardware Kit (Includes HemMS 4 = 7) .....eeviiiiiiei e 1
4 500530 Button Head Torx Bolt, M10 - 1.5 X 25mMM Lg .....cccovveirrvreriicieieenes 6
5 Flat Washer, MA0 .........coviviie oo 6
6 RUDDEr WaSHer, M10 ...........cvueuureeeemerieessceeeesseceeeessseseesessseenenns 6
7 Flanged Lock Nut, M10 = 1.5.........coooimirmiiisrcrneesseceniesseeseeeseeeneees 6
8 681487 Modular Bracket Clamp ........oooiiiiiiiiiiee e 6
9 677451 CANOPY SEAL ...t a e e e e 2
10 3441-338 Buckle Body Clamp ......ceeeiiiaaaieeei e 6

Page P-2



.?sku=682611
.?sku=600530
.?sku=604066
.?sku=660573
.?sku=600525

WEATHER PROTECTION

Notes:

Page P-3 686459 Service Parts Manual



WEATHER PROTECTION

Notes:

686459 Service Parts Manual Page P-4




° Wheel and Tire Assembly, Front includes items 2 - 3
o Wheel and Tire Assembly, Rear includes items 6 - 7
o Wheel and Tire Assembly, Front, Driver Side includes items 11 - 12
m Wheel and Tire Assembly, Front, Passenger Side includes items 11 - 12
@ Wheel and Tire Assembly, Rear, Driver Side includes items 15 - 16

@ Wheel and Tire Assembly, Rear, Passenger Side includes items 15 - 16

STYLE OF WHEELS & TIRES MAY
DIFFER FROM THOSE SHOWN

Page R-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
ITEMS: 1 - 7: FOR VEHICLES MANUFACTURED BEFORE SEPTEMBER 19, 2019

1 Wheel and Tire Assembly, Front (Includes ltems 2 - 3).........cccccvveveveveveeennnn. 1
2 WHEEI, 12 X 7ot 1
3 567311 T, 25 X 8 = 121 ittt ettt e ettt nnee e 1
4

5 Wheel and Tire Assembly, Rear (Includes Items 6 - 7) ...........cccocovurverrvrruennnne. 1
6 WHEEI, 12 X 7ottt 1
7 TIr€, 25 X 10 = 121ttt 1
8

ITEMS: 9 - 16: FOR VEHICLES MANUFACTURED AFTER SEPTEMBER 19, 2019

9 Wheel and Tire Assembly, Front, Driver Side (Includes Items 11 - 12) 1
10 : 8 Wheel and Tire Assembly, Front, Passenger Side (Includes Items 11 - 12) .... 1
1 WHEEI, 12 X 7ot 1
12 THF€, 25 X 8 = 121ttt 1
13 Wheel and Tire Assembly, Rear, Driver Side (Includes Items 15 - 16) 1
14 639549 Wheel and Tire Assembly, Rear, Passenger Side (Includes Items 15 - 16) 1
15 531041 WHEEI, 12 X 7 ettt ettt et e st s e e e sneeennee s 1
16 THr€, 25 X 11 = 12t 1
17

18 LUQG NUL, 172" = 20 ..ttt 4
19 b . (07214 (=T o 07 o PSRRI 4

Page R-2



.?sku=667330
.?sku=670884
.?sku=670884
.?sku=667311
.?sku=667332
.?sku=670884
.?sku=670884
.?sku=667312
.?sku=639550
.?sku=639548
.?sku=631041
.?sku=631041
.?sku=639540
.?sku=639551
.?sku=639549
.?sku=631041
.?sku=631041
.?sku=639541
.?sku=14723G1
.?sku=630268

WHEELS AND TIRES

Notes:

Page R-3 686459 Service Parts Manual



WHEELS AND TIRES

Notes:

686459 Service Parts Manual Page R-4




Front of Vehicle

BUILT RIGHT.

RIGHT HERE.

A WARNING Failure to follow these instructions can result in SERIOUS INJURY or DEATH

THIS PROCEDURE SHOULD ONLY BE TO CLEAR VEHICLE FROM AN UNSAFE AREA AND BE PERFORMED

‘ONLY BY QUALIFIED TRAINED PERSONNEL

In Case Of Total Power Loss And The ‘Run-tow’ Switch DOES NOT Release The Brake To Nove The Vehicle:

« Tum the Ignition key to the ‘'OFF" posltion and ‘chock’ tires to prevent Inadvertent movement.

« Identlfy the *Auxillary Power" lina (3) and remove the Weather Pack Seal (4) from tha connector.

* Identify the ‘Primary Power’ line (1) connector and disconnect the line (2).

« Connect ‘Auxiliary Power’ line (3) to ‘Primary Power’ line (1) which wil release the brake. THIS WILL
CAUSE THE VEHICLE TO MOVE IMMEDIATELY IF NOT ON LEVEL GROUND.

* Move vehicle to desired location and park it properly on level %‘round, chock tires, IMMEDIATELY

C_?NNECT "AUXILIARY POWER' ANI JARY POWER’ (1, 2) FOR SAFETY
to the Auxlllary Power line (3) and

llary F : perform required servics
jafines as outined in your repir manual. 609694

DIS! ID RECONNECT ‘PRIl
AAND TO AVOID BATTERY DRAIN.

« Reconnact the Weather Pack Seal )
procedures following all Safety guideli

Front of Vehicle

|

Page S-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 685472 Dash Panel Label............oooiii e 1
2 12V OUtEt CE LADEI .......veeoeeeeeeriaeeeeeseseeisseseessssses s ceseessssessseesseneeons 1
3 TOW SWItCh DECA.......coooveeeraceeiiieeeieiereeeiee s 1
4
5 6 g E-Z-GO COWI DECAI .....cooiiiiiiiiiiieiee e 1
6 685698 Decal, Made in USA ... ..ottt 1
7 Steering Wheel DECal ... 1
8 FUSE BIOCK LADEL..........ovveeoeeieeerceeeiiocene e 1
9 Towing Instruction Notice Label ............oooviiiiiiiiiii e, 1
10
11 683953G111 Seat Wrap Decal, Black (Driver Side).........coooiiiiiiiiiiie e, 1
12 683953G189 | Seat Wrap Decal, True Timber Kenati (Driver Side) .......ccccoovcvieveiiiiiiieeeneen, 1
13 683953G211 Seat Wrap Decal, Black (Passenger Side) ........ccccovveeeieeeeeiiiiiiiciiiieeeeeeeeee, 1
14 683953G289 | Seat Wrap Decal, True Timber Kenati (Passenger Side)...........ccccccviiiieeeenn.n. 1
15 683981G111 Side Decal, Black (Driver Side)........occueiiiiiiiiiie e 1
16 683981G189 | Side Decal, True Timber Kenati (Driver Side) .........ccovviiivieiiiiiiieeeiiee e 1
17 683981G211 Side Decal, Black (Passenger Side) .........ccccouviiiiiiiiiiieiieee e 1
18 683981G289 | Side Decal, True Timber Kenati (Passenger Side).........cccccveeeiiiiiiiiiiiiiiieeeenn. 1

Page S-2



.?sku=637067
.?sku=667079
.?sku=619206
.?sku=605435
.?sku=666372
.?sku=609694

DECALS AND LABELS

Front of Vehicle

Front of Vehicle

686459 Service Parts Manual

Page S-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 E2894§ Flip Seat Warning Label ..o 2
2 630398 Deck Load Limit Warning Label ...........cc..oueiiiiii s 1
3 640561 Battery Label ... . ..o 1

Page S-4



.?sku=628943
.?sku=640561

DECALS AND LABELS

Notes:

Page S-5 686459 Service Parts Manual



DECALS AND LABELS

Notes:

686459 Service Parts Manual Page S-6




Textron Specialized Vehicles, Inc.

1451 Marvin Griffin Road
Augusta, Georgia 30906 - 3852 USA

CONTACT US:

North America:

A Textron Company

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124

Service Parts
International:

Owner's guides and repair manuals

Phone: 1-888-438-3946, FAX: 1-800-752-6175

Phone: 001-706-798-4311, FAX: 001-706-771-4609

are available from a local Distributor, or an authorized Branch,
Parts & Accessories Department or at www.ezgo.txtsv.com.

Copyrighted Material

This manual may not be reproduced in whole
or in part without the express permission of
TSV Technical Communications Department



	72V EXPRESS 4X4
	Service Parts Manual
	686459-A

	MODELS PAGE.pdf
	SERVICE PARTS MANUAL
	ELECTRIC POWERED VEHICLE
	EXPRESS 4X4


	ACCELERATOR.pdf
	1 656066 Accelerator Pedal Cover Bracket 1
	2 00414G6 Hex Head Bolt, 1/4'' - 20 x 7/8'' Lg (Grade 5) 2
	3 00559G7 Flat Washer, 1/4'' 4
	4 14390G4 Lock Nut, 1/4'' - 20 2
	5
	6
	7 641295 Accelerator Pedal (Single Sensor) 1
	8 645956 Flanged Hex Nut, M8 x 1.25 2
	9
	10
	11 655658 Accelerator Pedal Mounting Bracket 1
	12 10570G11 Domed Rivet (SS), 3/16" x .5" Grip 4
	13
	14 302288 Hex Head Bolt, 1/4" - 20 x 1" Lg Grade 5 2
	15 01110G01 Flat Washer, 1/4" 2
	16 14390G4 Lock Nut, 1/4'' - 20 2

	BATTERY SYSTEM.pdf
	1 629435 Battery Hold Down Bracket, 4 - 12V 1
	2 631988 Hold Down Bracket, 1 - 12V 2
	3 647050 Battery, 12V 6
	4 70386G01 Tie Down Bolt, 5/16" - 18 x 11 3/4" Lg 6
	5 01101G01 Tie Down Bolt 2
	6 11027G1 Flanged Lock Nut, 5/16" - 18 8
	7 628624 Battery Wire, 12.5" Lg 3
	8 628628 Battery Wire, 16" Lg 2
	9
	10 628630 Battery Wire, 22" Lg 1
	11 670963 Battery Wire, 38" Lg 1
	12 676122 Trojan Hand Pump Kit 1
	13 652295 Battery, 12V 6
	14 620820 Hydro-link Snake Assembly 1
	15 630974 Battery Fill Snake 1
	1 645743 Off Board Battery Charger, 72V, 1500W 1

	BODY.pdf
	1 648566G00XX Cowl (See Color Code in HOW TO USE Section) 1
	2 71055G02 Rivet (Aluminum), 3/16'' x .56'' Grip 6
	3 645323 Pan Washer Head Torx Screw, M6 - 1 x 23.4mm Lg 2
	4 601476 Lock Nut, M6 - 1 2
	5 666317 Instrument Panel 1
	6 648562 Cupholder (Driver Side) 1
	7 650913 Cupholder (Center) 2
	8 14601G11 Rivet, 3/16'' x 9/16'' 3
	9 613373 Pan Head Tapping Screw, M4.8 - 1.6 x 22mm Lg 4
	10 71055G01 Rivet (Aluminum), 3/16'' x .38'' Grip 2
	11 648561 Compartment Tray Panel 1
	12
	13 655917G01 Upper Rocker Panel (Driver Side) 1
	14 655917G02 Upper Rocker Panel (Passenger Side) 1
	15 18436G1 Rivet (Plastic), 1/4'' x 3/4'' 3
	16 664361G01 Fender Mud Flap (Driver Side) 1
	17 664361G02 Fender Mud Flap (Passenger Side) 1
	18
	19 645323 Pan Washer Head Torx Screw, M6 - 1 x 23.4mm Lg 2
	20
	21 650784 Glove Box Assembly (Passenger Side) (Includes Items 22 - 25) 1
	22 650813 Glove Box Door 1
	23 654475 Glove Box Lock Assembly 1
	24 652386 Piano Hinge 1
	25 14601G10 Rivet (Aluminum), 5/32" x .25" 3
	26 652390 Glove Box Striker 1
	27 71045G01 Rivet (Aluminum), 5/23'' x .38'' 3
	28 00614G4 Self Drilling Pan Head Phillips Screw, #8 - 18 x 1/2'' Lg 2
	29 602409 Barrel Clip, M6 - 1 2
	1 666298 Instrument Panel Weldment 1
	2 645323 Pan Washer Head Torx Screw, M6 - 1 x 23.4mm Lg 2
	3 602409 Barrel Clip, M6 - 1 2
	4 71597G01 Self Threading Nut, 5mm x 10mm x 15mm 3
	5 01038G01 Flanged Hex Head Thread Forming Screw, 1/4'' - 20 x .7'' Lg 4
	6 666244 Instrument Panel Support Bracket 1
	7 01038G01 Flanged Hex Head Thread Forming Screw, 1/4'' - 20 x .7'' Lg 2
	8 664620 Brushguard 1
	9 603799 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg 6
	10 600525 Flanged Lock Nut, M10 - 1.5 6
	11
	12 664865 Winch Plate 1
	13 00438G8 Hex Head Bolt, 5/16'' - 18 x 5/8'' Lg 2
	14 00559G8 Flat Washer, 5/16'' 2
	15 800697 Lock Nut, 5/16'' - 18 2
	16 548604 Flanged Hex Head Bolt, 5/16'' - 18 x 3/4'' Lg 3
	17 11027G1 Flanged Lock Nut, 5/16'' - 18 3
	1 652443G103 Battery Tray Bracket (Driver Side) 1
	2 652443G203 Battery Tray Bracket (Passenger Side) 1
	3 00715G2 Hex Washer Head Bolt, 5/16'' - 18 x .80'' Lg 4
	4 640553 Upper Floor Panel 1
	5 14601G11 Domed Rivet (SS), 3/16'' x 9/16'' 7
	6
	7 70451G06 Lower Floor Panel 1
	8 14601G11 Domed Rivet (SS), 3/16'' x 9/16'' 5
	9 664733 Floormat 1
	10 20271G11 Hole Plug, .625'' 1
	1 649251G01 Seat Wrap 1
	2 634161 Flanged Button Head Torx Bolt, M6 - 1 x 30mm Lg 6
	3 10570G10 Domed Rivet (SS), 5/32'' x .25'' Grip 10
	4
	5
	6 71609G01 Seat Hinge Plate 2
	7 10570G11 Domed Rivet (SS), 3/16'' x .5'' Grip 4
	8
	9
	10 652716G04 Side Panel (Driver Side) 1
	11 652716G05 Side Panel (Passenger Side) 1
	12 10570G12 Domed Rivet (Aluminum), 1/4'' x .34'' Grip 4
	13
	14
	15 662216 Side Panel Bracket 1
	16 608290 Self Tapping Screw, #10 - 16 x 3/4'' Lg 2
	17 667879 Side Panel Close Out 1
	18 613373 Pan Washer Head Torx Screw, M6 - 1 x 16mm Lg 2
	19
	20
	21 70441G01 Seat Frame Weldment 1
	22 00438G6 Hex Head Bolt, 5/16'' - 18 x 5/8'' Lg, Grade 5 2
	23 00559G8 Flat Washer, 5/16'' 4
	24 11098G6 Lock Nut, 5/16'' - 18 2
	1 629186G01 Fender Flare, Rear (Driver Side) 1
	2 629186G05 Fender Flare, Rear (Passenger Side) 1
	3
	4 629417G03 Rear Closeout Panel 1
	5
	6 00793G2 Flat Washer (SS), 1/4" 4
	7 14390G4 Lock Nut, 1/4" - 20 4
	8 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg 4
	9 00643G1 Flat Washer, 3/8" 4
	10 120177 Lock Washer, 3/8" 4
	11 641848 Thread Insert Hex Nut, 3/8" - 16 4
	12 16816G2 Ratchet Rivet, .25" x .887" 4
	13
	14 303459 Hex Head Bolt, 1/4" - 20 x 1 1/2" Lg, Grade 5 2
	15 15058G6 Domed Rivet (Aluminum), 3/16'' x .75'' Grip 2
	16 00559G5 Flat Washer, #10 2
	17 800296 Pan Head Phillips Screw, #10 - 24 x 3/4" Lg 1
	18 629351 Seat Frame Bracket 2
	19 642437 Seat Support 1
	20 14390G10 Lock Nut, #10 - 24 1
	21 668895 Seat Frame Restraint Bracket 1
	22 01006G02 Hex Washer Head Bolt, 3/8" - 16 x 1.5" Lg 2
	23 00463G11 Hex Head Bolt, 7/16" - 14 x 1.5" Lg, Grade 5 4
	24 306982 Flat Washer, 7/16" 8
	25 00734G1 Lock Nut, 7/16" - 14 4
	26 00438G6 Hex Head Bolt, 5/16" - 18 x 5/8" Lg, Grade 5 2
	27 70046G03 Battery Rack 1
	28 70200G01 Truss Head Torx Bolt, 3/8" - 16 x .75" Lg 2
	29 00715G2 Hex Head Bolt, 5/16" - 18 x .8" Lg 2
	30 00559G8 Flat Washer, 5/16'' 4
	31 11098G6 Lock Nut, 5/17'' - 18 2

	BRAKES.pdf
	1 631593 Brake Master Cylinder 1
	2 626613 Front Brake Line 1
	3 616455 Rear Brake Line 1
	4 601476 Lock Nut, M6 - 1 1
	5 800697 Lock Nut, 5/16" - 18 4
	6 00439G8 Hex Head Bolt, 5/18" - 18 x 1.12" Lg, Grade 5 2
	7 613231 Hex Head Bolt, M6 - 1 x 20mm Lg 1
	8 12416G2 Nylon Clamp, 10" (To Secure Brake Lines to Frame - Not Illustrated) 26
	9 635177 Shoulder Bolt, 1/2'' x 2'', 3/8" - 16 x 2" Lg 1
	10 11098G5 Lock Nut, 3/8" - 16 1
	11 00643G1 Flat Washer, 3/8" 1
	12 70581G02 Flanged Bushing, I.D. .510'' x O.D. .795'' x .75'' Lg 2
	13 640478 Pedal Grip 1
	14 637808 Brake Pedal Weldment 1
	15 10386G2 Clevis Pin, .245" x .68" Lg . 1
	16 613293 Crush Washer, M10 6
	17 616459 Banjo Bolt, M10 - 1 x 20mm Lg 2
	18 13437G3 Flanged Hex Head Bolt, 5/16" - 18 x 1" Lg, Grade 5 4
	19 631616 Master Cylinder Bracket 1
	20 613292 Banjo Bolt, M10 - 1.25 x 20mm Lg 1
	21 01076G01 Hairpin Cotter, .078" x 1.21" 1
	22
	23 800697 Lock Nut, 5/16'' - 18 2

	ELECTRICAL.pdf
	1 665970 72V Off Road Control Harness 1
	2
	3 00789G2 Truss Head Phillips Screw, #10 - 24 x 1.25'' Lg 1
	4 00660G5 Flat Washer, #10 1
	5 14390G10 Lock Nut, #10 - 24 1
	6
	7
	8 16816G2 Ratchet Rivet, .25'' x .887'' 1
	9
	10 629147G01 Contactor, 72V 1
	11 00789G2 Truss Head Phillips Screw, #10 - 24 x 1.25'' Lg 2
	12 00660G5 Flat Washer, #10 2
	13 14390G10 Lock Nut, #10 - 24 2
	14
	15
	16 633778 DC/DC Converter, 72V (Includes Item 17) 1
	17 * Hex Nut, 1/4'' - 20 2
	18 23726G11 Spacer, .30'' Lg 2
	19 629148 Taillight Assembly 1
	20 71055G01 Rivet (Aluminum), 3/18'' x .38'' Grip 4
	21
	22 629678 Wire Guide 1
	23 71055G01 Rivet (Aluminum), 3/18'' x .38'' Grip 3
	1 651698G01 Front Grille with Light Assembly (Includes Items 3 - 4, 6) 1
	2
	3 648564 Front Grille 1
	4 651437 Lens Cover 2
	5
	6 651411G01 Headlight 1
	7 71597G01 Self Threading Nut, .226'' 9
	8 660162 Receptacle Cover 1
	9 658089 Charger Receptacle Assembly (Includes Items 10 - 11) 1
	10 658956 Charger Harness 1
	11 663285 Charging Receptacle 1
	12 71055G01 Rivet (Aluminum), 3/16' x .38'' Grip 4
	13 71781G02 Vinyl Tape 2
	14
	15 652987G02 Gauge Panel 1
	16 602184 Clip 2
	17 649803 Pan Head Torx Screw, M6 - 2.65 x 25mm Lg 2
	18 71078G01 12V Power Outlet 1
	19 627035 Panel Plug 1
	20 668037 Locking Rocker Switch 1
	21 651897G05 Light Switch 1
	22 651897G06 Speed Switch 1
	23 609692 Key Switch Assembly (Includes Items 24 - 25) 1
	24 609693 Key Set 1
	25 609682 Keyswitch with RNF (Reverse-Neutral-Forward) 1
	26 631656 State of Charge Meter 1
	27 71055G01 Rivet (Aluminum), 3/16'' x .38'' Grip 2

	ELECTRONIC SPEED CONTROL.pdf
	1 662218 Controller, 72V 4WD Off Road 1
	2 303459 Hex Head Bolt, 1/4" - 20 x 1.5" Lg Grade 5 4
	3 00642G7 Flat Washer, 1/4" 8
	4 14390G4 Lock Nut, 1/4" - 20 4
	5
	6 628665 Motor Wire, Rear (V) 1
	7 628667 Motor Wire, Rear (W) 1
	8 628668 Motor Wire, Rear (U) 1
	9
	10 662218 Controller, 72V 4WD Off Road 1
	11 303459 Hex Head Bolt, 1/4" - 20 x 1.5" Lg Grade 5 4
	12 00642G7 Flat Washer, 1/4" 8
	13 14390G4 Lock Nut, 1/4" - 20 4
	14
	15 628669 Motor Wire, Front (V) 1
	16 628670 Motor Wire, Front (W) 1
	17 628671 Motor Wire, Front (U) 1
	18
	19 628676 Control Wire (B- to Control B-) 1
	20 628677 Control Wire (B+ to Control B+) 1
	21 628680 Control Wire (B+ to Solenoid) 1
	22 606261 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg 1
	23 606262 Flanged Hex Head Bolt, M8 - 1.25 x 16mm Lg 9
	24 606272 Lock Washer, 8mm 10
	25
	26 628697 Controller Bracket 1
	27 302288 Hex Head Bolt, 1/4" - 20 x 1" Lg Grade 5 4
	28 00642G7 Flat Washer, 1/4" 8
	29 14390G4 Lock Nut, 1/4" - 20 4

	FRONT SUSPENSION AND STEERING.pdf
	1 640501G01 Front Strut Assembly (Driver Side) (Includes Items 3 - 24, 36 - 37) 1
	2 640501G02 Front Strut Assembly (Passenger Side) (Includes Items 3 - 23, 25, 37) 1
	3 103867 Flat Washer, .31" x .69" x .06" 2
	4 632405 Grease Fitting, 3/16" Straight Drive 1
	5 634705 Shock Strut 1
	6
	7 616053 Flat Washer, 2'' 1
	8 616060 Strut Washer (Coil Spring), 52mm 1
	9 645047 Strut Ball Joint 1
	10 616073 Strut Bump Stop 1
	11 638129 Brake Caliper (Includes Item 30) 1
	12 616451 Caliper Mounting Bracket 1
	13 616596 Socket Head Bolt, 3/8" - 24 x 3/4" Lg 2
	14 616672 Hex Head Bolt, M8 - 1.25 x 60mm Lg 2
	15 616673 Lock Nut, M8 2
	16
	17 626725 Steering Arm (Short) 1
	18 630803 Lock Nut, 5/16" - 18 2
	19 630804G01 Flanged Hex Head Bolt, 5/16" - 18 x 2" Lg 2
	20 616597 Flat Head Socket Screw, 1/4" - 20 x 3/4” Lg 2
	21 616056 Spring Retaining Nut, M12 - 1.25 1
	22 634967 Coil Spring Cap 1
	23 649714 Castle Nut, M10 - 1.25 1
	24 642461G01 Strut Bearing (Driver Side) (Includes Items 26 - 27, 29) 1
	25 642461G02 Strut Bearing (Passenger Side) (Includes Items 26 - 28) 1
	26 633663 Wheel Bearing, 2.52" O.D x 1.37" I.D 1
	27 632409 Snap Ring 1
	28 632410G04 Strut Base (Passenger Side) 1
	29 632410G03 Strut Base (Driver Side) 1
	30 633875 Brake Pads (Set of 2) 1
	31 625748 Nylock Nut, M12 - 1.25 1
	32 636610 Flat Washer, 3/8" 1
	33 616701 Rubber Washer, 1.5mm x .76mm 1
	34 629592 Strut Bushing (Female) 1
	35 629593 Strut Bushing (Male) 1
	36 618346 Coil Spring 1
	37 633792G02 Hub Assembly (Includes Items 38 - 41) 1
	38 636096 Hex Head Bolt, M8 - 1.25 x 20mm Lg 4
	39 19862G2 Wheel Hub Bolt, 1/2'' - 20 x 1.718'' Lg 4
	40 632713G02 Hub 1
	41 632714G01 Rotor (Cross Drilled) 1
	1 639439 Steering Wheel Cover 1
	2 601709 Lock Nut, M16 - 2 1
	3 639437 Steering Wheel 1
	4 600333 Steering Column Assembly (Includes Items 5 - 9) 1
	5 608117 Steering Column 1
	6 608114 Steering Yoke 1
	7 608653 Socket Head Bolt, M10 - 1.5 x 35mm Lg 2
	8 608654 Lock Washer, 10mm 2
	9 608655 Hex Nut, M10 - 1.5 1
	10 603799 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg 4
	11 600525 Flanged Lock Nut, M10 - 1.5 4
	1 635491 Flanged Castle Nut, M16 x 1 x.5 1
	2
	3 10387G1 Cotter Pin, .125" x 1.5" 1
	1 637378 Front Powertrain Frame 1
	2
	3 641999 Front Upper Suspension Weldment 1
	4 638383G01 Control Arm Weldment 1
	5 637745 Control Arm Bushing 4
	6 10387G2 Cotter Pin, .094" x 1" 2
	7 306982 Flat Washer, .34" x .92" x .06" 6
	8 608005 Castle Nut, M12 - 1.25 1
	9 00463G11 Hex Head Bolt, 7/16" - 14 x 1.5" Lg, Grade 5 3
	10 11098G5 Lock Nut, 3/8" - 16 2
	11 00429G4 Hex Head Bolt, 3/8" - 16 x 3.5" Lg, Grade 5 2
	12 638223 Split Spacer, 3/8" x 2.390" 2
	13 00560G1 Flat Washer, 3/8" 4
	14
	15
	16 00734G1 Lock Nut, 7/16" - 14 3
	17
	18 630988 Steering Rack with Spacer 1
	19 628915 Tube Plug 2
	20 630449 Socket Head Bolt, M10 - 1.5 x 45mm Lg 3
	21 630450 Flanged Lock Nut, M10 - 1.5 3
	22 641289 Flanged Hex Head Bolt, 3/8" - 16 x 1" Lg Grade 8 6
	23 11027G5 Flanged Lock Nut, 3/8" - 16 6

	MOTOR.pdf
	1 629135 Motor, 72V 1
	2 629596 Motor Cover 1
	3 629597 Motor Cover Gasket 1
	4 601327 Lock Washer, 6mm 3
	5 616716 Hex Head Bolt, M6 - 1 x 16mm Lg 3
	6
	7
	8
	9
	10
	11 633638 Motor, 72V 1
	12 655677 Sealed E - Brake 1
	13 629597 Motor Cover Gasket 1
	14 00915G1 Bonded Seal Washer 3
	15 73715G01 Flanged Hex Head Bolt, M6 - 1 x 60mm Lg 3

	OPS.pdf
	1 666324G01 Lower Weldment (Driver Side) 1
	2 666324G02 Lower Weldment (Passenger Side) 1
	3 666200 Seat Mounting Assembly 1
	4 667883G01 Restraint Panel (Driver Side) 1
	5 667883G02 Restraint Panel (Passenger Side) 1
	6 667928 Lower Net Bracket 1
	7 602415 Flanged Hex Head Bolt, M10 - 1.5 x 80mm Lg 2
	8 600525 Flanged Lock Nut, M10 - 1.5 2
	9 612635 Button Head Torx Bolt, M6 - 1 x 20mm Lg 1
	10 601476 Lock Nut, M6 - 1 1
	11 612635 Button Head Torx Bolt, M6 - 1 x 20mm Lg 2
	12 601476 Lock Nut, M6 - 1 2
	13 603799 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg 4
	14 600525 Flanged Lock Nut, M10 - 1.5 4
	15 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg 2
	16 00643G1 Flat Washer, 3/8" 4
	17 11098G5 Lock Nut, 3/8" - 16 2
	18 610753 Hex Head Bolt, 7/16" - 20 x 1" Lg 1
	19 00734G3 Lock Nut, 7/16" - 20 1
	20 00560G3 Flat Washer, 3/8" 1
	21 00439G6 Lock Nut, 5/16" - 18, Grade 5 1
	22 00565G8 Lock Washer, 5/16" 1
	23 00675G1 Flat Washer, 3/8" 1
	24 75048G01 Spacer .328" x .75" x .50" Lg 1
	25 631973 Buckle and Bracket Assembly 1
	1 666355 Rear Upper Weldment 1
	2 666354 Front Upper Weldment 1
	3 630449 Socket Head Bolt, M10 - 1.5 x 45mm Lg 4
	4 668186 Upper Hardware Kit (Includes Items 5 - 6) 1
	5 630449 Socket Head Capscrew, M10 - 1.5 x 45mm Lg 8
	6 616675 Lock Nut, M10 - 1.5 12
	1 649134 Seat Belt Retractor 4
	2 651519 Front Door Net (Not Illustrated) 1
	3 660063G01 Side Bracket Weldment (Driver Side) 1
	4 660063G02 Side Bracket Weldment (Passenger Side) 1
	5 667166 Hardware Kit (Includes Items 6 - 12) 1
	6 610753 Hex Head Bolt, 7/16'' - 20 x 1'' Lg 8
	7 00559G7 Flat Washer, 1/4'' 12
	8 00560G3 Flat Washer, 3/8'' 6
	9 00734G3 Lock Nut, 12
	10 609569 Seat Belt Bolt, 7/16'' - 20 x 1.5'' Lg 4
	11 14390G4 Lock Nut, 1/4'' - 20 6
	12 302288 Hex Head Bolt, 1/4'' - 20 x 1'' Lg 6

	FRONT AXLE.pdf
	1 653033 CV Axle Assembly 2
	2 601327 Lock Washer, 6mm 6
	3 605741 Hex Head Bolt, M6 - 1 x 25mm Lg 6
	4 306835 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 8
	5 608654 Split Lock Washer, 10mm 8
	6 00571G3 Flat Washer, 5/16" 8
	7 629151 Independent Differential (Hardened Gears) 1
	8 616705 Breather Hose 1
	9 31539G1 Nylon Clamp, 15.5'' (Not Illustrated) 1
	10
	11 11391G4 Hose Clamp, .25" Dia 1
	12 658845 Differential Gasket 1

	REAR AXLE.pdf
	1 666300 Rear Axle Differential Assembly (Includes Items 2 - 14) 1
	2 21830G1 Brake Drum Washer, .979" I.D. x 1.312" O.D. 2
	3 21809G1 Flat Washer, .765" I.D. x 1.50" O.D. (Not Illustrated) 2
	4 10387G1 Cottor Pin, .125" x 1.50" 2
	5
	6 15126G1 Lock Nut, 5/16" - 24 4
	7 17083G2 Hex Head Bolt, 5/16" - 24 x 1" Lg, Grade 5 4
	8 613172 Castle Nut, 3/4" - 16 1
	9 638129 Hydraulic Brake Caliper (Includes Item 10) 1
	10 633875 Brake Pads (Set of 2) (Not Illustrated) 1
	11
	12 630989G01 Disc Brake Bracket (Driver Side) 1
	13 630989G02 Disc Brake Bracket (Passenger Side) 1
	14 617121 Hub Assembly (Includes Item 15) 1
	15 614820 Wheel Stud 4
	16
	17
	18 14723G1 Lug Nut, 1/2" - 20 8
	19 616705 Breather Hose 1
	20 31539G1 Nylon Clamp, 15.5'' Lg (Not Illustrated) 1
	21 605741 Hex Head Bolt, M6 - 1 x 25mm Lg 6
	22 601327 Lock Washer, 6mm 6
	23 631744 Wheel Spacer, 8 Holes 2
	24 11391G4 Hose Clamp, .25" Dia 1
	25 643076 Wheel Spacer with Studs Assembly 2
	26 658445 Differential Gasket 1
	1 631165 Differential Solid Axle (Includes Items 2 - 22) 1
	2 * Hex Hollow Plug 2
	3 * Hex Head Bolt 12
	4 * Hex Head Bolt 8
	5 * Tapping Screw 12
	6 * Pin 2
	7 * Retaining Ring 2
	8 * Ball Bearing 4
	9 * Gear Case (Driver Side) 1
	10 * Gear Case (Passenger Side) 1
	11 * Vent Tube 1
	12 * Helical Output Gear 1
	13 * Axle Shaft (Driver Side) 1
	14 * Axle Shaft (Passenger Side) 1
	15 * Axle Tube Weldment (Driver Side) 1
	16 * Axle Tube Weldment (Passenger Side) 1
	17 * Shaft Motor Input Subassembly 1
	18 * Intermediate Shaft Subassembly 1
	19 * Differential Subassembly 1
	20 * Vent Cap Plug (Not Illustrated) 1
	21 * Triple Lip Seal 1
	22 * Dual Lip Seal 2

	REAR SUSPENSION.pdf
	1 633674 Shock Absorber 2
	2 634006 Shock Absorber Washer, .416" I.D. x 1.57" O.D. 4
	3 634005 Rubber Bushing, .4" I.D. x 1.19" O.D. x .59" 4
	4 606255 Hex Jam Nut, M10 x 1.25 2
	5
	6 616098 Leaf Spring 2
	7
	8 616321 'U' Bolt, M10 - 1.50 x 42.8mm Lg 2
	9 306981 Flat Washer, .41" x .81" x .06" 4
	10 616675 Lock Nut, M10 x 1.5 4
	11
	12 620161 Split Spacer (Steel) 2
	13 624030 Flanged Bushing, 21.8mm x 13.4mm x 23.7mm 6
	14 652245 Shackle Plate 2
	15 00665G9 Hex Head Bolt (SS), 3/8" - 16 x 3.5" Lg 2
	16 11098G5 Lock Nut, 3/8" - 16 2
	17
	18 14158G1 Shoulder Bolt, 3/8" - 16 x 2.75" Lg 1
	19 12262G1 Flanged Lock Nut, 3/8" - 16 1

	SEATING.pdf
	1 615822 Flip Seat Bottom Assembly (Includes Items 2 - 10) 1
	2 617137 Deck Board Assembly 1
	3 621036 Flip Seat Bottom (Includes Items 4 - 7) 1
	4 645820 Seat Bottom 1
	5 617401 Seat Bottom Foam 1
	6
	7 615648 Seat Bottom Vinyl 1
	8 16705G1 Truss Head Phillips Screw (SS), 1/4" - 20 x 1" Lg 5
	9 617402 Seat Strap 1
	10 00559G7 Flat Washer, 1/4" 1
	11 619756 Rubber Bumper 1
	12 616671 Flat Washer, 8mm 1
	13 800344 Truss Head Phillips Tapping Screw, #10 - 16 x 5/8" Lg 1
	1 609854 Seat Belt Latch Buckle, 6" 1
	2 00734G3 Lock Nut, 7/16" - 20 1
	3 610753 Hex Head Bolt, 7/16" - 20 x 1" Lg 1
	4
	5
	6 617679 Plug 2
	7 630643 Flanged Lock Nut, 3/8" - 16 3
	8 630674 Hex Head Bolt, 3/8" - 16 x 3.25" Lg 1
	9
	10
	11 609787 Rear Seat Belt Bracket 1
	12 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg 2
	13 671897 Footboard Assembly 1
	14 671536 Flip Seat Armrest 1
	15 19853G1 Tube Cap 2
	16 630673 Carriage Bolt, 3/8" - 16 x 2.25" Lg 2
	17 11098G5 Lock Nut, 3/8" - 16 2
	18 00643G1 Flat Washer, 3/8" 4
	1 629358 Seat Frame 4
	2 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg 4
	3
	4
	5 629112 Flip Seat Edge Reinforcement 1
	6 629275 Deck Board Filler 2
	7
	8 16705G5 Truss Head Phillips Screw (SS), 1/4" - 20 x 1.50" Lg 4
	9 14390G4 Lock Nut, 1/4" - 20 4
	10 00643G1 Flat Washer, 3/8" 6
	11 11098G5 Lock Nut, 3/8" - 16 10
	12 00427G8 Hex Head Bolt, 3/8" - 16 x 2" Lg 4
	13 01110G01 Flat Washer, 1/4" 3
	14
	15 71425G01 Tapping Screw, #8 - 18 x .75" Lg 10
	16 74971G01 Seat Back Support 1
	17 00438G8 Hex Head Bolt, 5/16" - 18 x 5/8" Lg 2
	18 00642G8 Flat Washer, 5/16" 4
	19 11098G6 Lock Nut, 5/16" - 18 2
	20 00715G2 Hex Washer Head Bolt, 5/16" - 18 x .80" Lg 3
	21 603799 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg 4
	22 600525 Flanged Lock Nut, M10 - 1.5 4
	1 629269G2406 Seat Bottom Assembly (Black) (Includes Items 2 - 12) 1
	2 644819G06 Vinyl and Foam Seat Bottom (Black) 1
	3 644351 Wooden Base Assembly 1
	4 602551 Cover Plate 1
	5 16816G2 Ratchet Rivet, .25" x .887" 4
	6
	7 71610G01 Seat Hinge 1
	8 00720G08 Flat Head Phillips Tapping Screw, #12 - 14 x 1" Lg 3
	9
	10
	11 10435G1 Shock Absorber Washer, 1.25'' 4
	12 615417 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg 4
	13
	14 641897G0006 Seat Back Assembly (Black) (Includes Items 15 - 17) 1
	15 605529 Cover (Plastic) (Black) 1
	16 644268 Base Assembly 1
	17 644820G06 Vinyl Cover and Foam (Black) 1
	18
	19 605056 Hex Head Bolt (SS), 1/4" - 20 x 1" Lg 4
	20 00664G7 Lock Washer, 1/4" 4
	21 617533 Push Rivet 4
	22
	23 671479G01 Seat Back Bracket (Driver Side) 1
	24 671479G02 Seat Back Bracket (Passenger Side) 1

	WEATHER PROTECTION.pdf
	1 682611 Canopy Top Kit (Includes Items 2 - 10) 1
	2 681131 Canopy Top 1
	3 682610 Hardware Kit (Includes Items 4 - 7) 1
	4 600530 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg 6
	5 604066 Flat Washer, M10 6
	6 660573 Rubber Washer, M10 6
	7 600525 Flanged Lock Nut, M10 - 1.5 6
	8 681487 Modular Bracket Clamp 6
	9 677451 Canopy Seal 2
	10 3441-338 Buckle Body Clamp 6

	WHEELS AND TIRES.pdf
	1 667330 Wheel and Tire Assembly, Front (Includes Items 2 - 4) 1
	2 670884 Wheel, 12 x 7 1
	3 667311 Tire, 25 x 8 - 12 1
	4 *** Valve Stem 1
	5 667332 Wheel and Tire Assembly, Rear (Includes Items 6 - 8) 1
	6 670884 Wheel, 12 x 7 1
	7 667312 Tire, 25 x 10 - 12 1
	8 *** Valve Stem 1
	9 14723G1 Lug Nut, 1/2'' - 20 4
	10 669091 Center Cap 4

	DECALS AND LABELS.pdf
	1 685472 Dash Panel Label 1
	2 637067 12V Outlet CE Label 1
	3 667079 Tow Switch Decal 1
	4
	5 619206 E-Z-GO Cowl Decal 1
	6 685698 Decal, Made in USA 1
	7 605435 Steering Wheel Decal 1
	8 666372 Fuse Block Label 1
	9 609694 Towing Instruction Notice Label 1
	10
	11 683953G1XX Seat Wrap Decal (Driver Side) (See Color Code in HOW TO USE Section) 1
	12 683953G2XX Seat Wrap Decal (Passenger Side) (See Color Code in HOW TO USE Section) 1
	13 683981G1XX Side Decal (Driver Side) (See Color Code in HOW TO USE Section) 1
	14 683981G2XX Side Decal (Passenger Side) (See Color Code in HOW TO USE Section) 1
	1 628943 Flip Seat Warning Label 2
	2 630398 Deck Load Limit Warning Label 1
	3 640561 Battery Label 1

	WHEELS AND TIRES.pdf
	1 667330 Wheel and Tire Assembly, Front (Includes Items 2 - 4) 1
	2 670884 Wheel, 12 x 7 1
	3 667311 Tire, 25 x 8 - 12 1
	4 *** Valve Stem 1
	5 667332 Wheel and Tire Assembly, Rear (Includes Items 6 - 8) 1
	6 670884 Wheel, 12 x 7 1
	7 667312 Tire, 25 x 10 - 12 1
	8 *** Valve Stem 1
	9 14723G1 Lug Nut, 1/2'' - 20 4
	10 669091 Center Cap 4

	ACCELERATOR.pdf
	1 656066 Accelerator Pedal Cover Bracket 1
	2 00414G6 Hex Head Bolt, 1/4'' - 20 x 7/8'' Lg, Grade 5 2
	3 00559G7 Flat Washer, 1/4'' 4
	4 14390G4 Lock Nut, 1/4'' - 20 2
	5
	6
	7 641295 Accelerator Pedal (Single Sensor) 1
	8 645956 Flanged Hex Nut, M8 x 1.25 2
	9
	10
	11 655658 Accelerator Pedal Mounting Bracket 1
	12 10570G11 Domed Rivet (SS), 3/16" x .5" Grip 4
	13
	14 302288 Hex Head Bolt, 1/4" - 20 x 1" Lg Grade 5 2
	15 01110G01 Flat Washer, 1/4" 2
	16 14390G4 Lock Nut, 1/4'' - 20 2

	MODELS PAGE.pdf
	SERVICE PARTS MANUAL
	ELECTRIC POWERED VEHICLE
	EXPRESS 4X4


	ACCELERATOR.pdf
	1 656066 Accelerator Pedal Cover Bracket 1
	2 00414G6 Hex Head Bolt, 1/4'' - 20 x 7/8'' Lg, Grade 5 2
	3 00559G7 Flat Washer, 1/4'' 4
	4 14390G4 Lock Nut, 1/4'' - 20 2
	5
	6
	7 641295 Accelerator Pedal (Single Sensor) 1
	8 645956 Flanged Hex Nut, M8 x 1.25 2
	9
	10
	11 655658 Accelerator Pedal Mounting Bracket 1
	12 10570G11 Domed Rivet (SS), 3/16" x .5" Grip 4
	13
	14 302288 Hex Head Bolt, 1/4" - 20 x 1" Lg Grade 5 2
	15 01110G01 Flat Washer, 1/4" 2
	16 14390G4 Lock Nut, 1/4'' - 20 2

	BODY.pdf
	1 648566G0011 Cowl, Black 1
	2 648566G0089 Cowl, True Timber Kanati 1
	3 645323 Pan Washer Head Torx Screw, M6 - 1 x 23.4mm Lg 2
	4 601476 Lock Nut, M6 - 1 2
	5 666317 Instrument Panel 1
	6 648562 Cupholder (Driver Side) 1
	7 650913 Cupholder (Center) 2
	8 14601G11 Rivet, 3/16'' x 9/16'' 3
	9 613373 Pan Head Tapping Screw, M4.8 - 1.6 x 22mm Lg 4
	10 71055G01 Rivet (Aluminum), 3/16'' x .38'' Grip 2
	11 648561 Compartment Tray Panel 1
	12
	13 655917G01 Upper Rocker Panel (Driver Side) 1
	14 655917G02 Upper Rocker Panel (Passenger Side) 1
	15 18436G1 Rivet (Plastic), 1/4'' x 3/4'' 3
	16 664361G01 Fender Mud Flap (Driver Side) 1
	17 664361G02 Fender Mud Flap (Passenger Side) 1
	18 71055G02 Rivet (Aluminum), 3/16'' x .56'' Grip 6
	19 645323 Pan Washer Head Torx Screw, M6 - 1 x 23.4mm Lg 2
	20
	21 650784 Glove Box Assembly (Passenger Side) (Includes Items 22 - 25) 1
	22 650813 Glove Box Door 1
	23 654475 Glove Box Lock Assembly 1
	24 652386 Piano Hinge 1
	25 14601G10 Rivet (Aluminum), 5/32" x .25" 3
	26 652390 Glove Box Striker 1
	27 71045G01 Rivet (Aluminum), 5/23'' x .38'' 3
	28 00614G4 Self Drilling Pan Head Phillips Screw, #8 - 18 x 1/2'' Lg 2
	29 602409 Barrel Clip, M6 - 1 2
	1 666298 Instrument Panel Weldment 1
	2 645323 Pan Washer Head Torx Screw, M6 - 1 x 23.4mm Lg 2
	3 602409 Barrel Clip, M6 - 1 2
	4 71597G01 Self Threading Nut, 5mm x 10mm x 15mm 3
	5 01038G01 Flanged Hex Head Thread Forming Screw, 1/4'' - 20 x .7'' Lg 4
	6 666244 Instrument Panel Support Bracket 1
	7 01038G01 Flanged Hex Head Thread Forming Screw, 1/4'' - 20 x .7'' Lg 2
	8 664620 Brushguard 1
	9 603799 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg 6
	10 600525 Flanged Lock Nut, M10 - 1.5 6
	11
	12 664865 Winch Plate 1
	13 00438G8 Hex Head Bolt, 5/16'' - 18 x 5/8'' Lg 2
	14 00559G8 Flat Washer, 5/16'' 2
	15 800697 Lock Nut, 5/16'' - 18 2
	16 548604 Flanged Hex Head Bolt, 5/16'' - 18 x 3/4'' Lg 3
	17 11027G1 Flanged Lock Nut, 5/16'' - 18 3
	1 652443G103 Battery Tray Bracket (Driver Side) 1
	2 652443G203 Battery Tray Bracket (Passenger Side) 1
	3 00715G2 Hex Washer Head Bolt, 5/16'' - 18 x .80'' Lg 4
	4 640553 Upper Floor Panel 1
	5 14601G11 Domed Rivet (SS), 3/16'' x 9/16'' 7
	6
	7 70451G06 Lower Floor Panel 1
	8 14601G11 Domed Rivet (SS), 3/16'' x 9/16'' 5
	9 664733 Floormat 1
	10 20271G11 Hole Plug, .625'' 1
	1 649251G01 Seat Wrap 1
	2 634161 Flanged Button Head Torx Bolt, M6 - 1 x 30mm Lg 6
	3 10570G10 Domed Rivet (SS), 5/32'' x .25'' Grip 10
	4
	5
	6 71609G01 Seat Hinge Plate 2
	7 10570G11 Domed Rivet (SS), 3/16'' x .5'' Grip 4
	8
	9
	10 652716G04 Side Panel (Driver Side) 1
	11 652716G05 Side Panel (Passenger Side) 1
	12 10570G12 Domed Rivet (Aluminum), 1/4'' x .34'' Grip 4
	13
	14
	15 662216 Side Panel Bracket 1
	16 608290 Self Tapping Screw, #10 - 16 x 3/4'' Lg 2
	17 667879 Side Panel Close Out 1
	18 613373 Pan Washer Head Torx Screw, M6 - 1 x 16mm Lg 2
	19
	20
	21 70441G01 Seat Frame Weldment 1
	22 00438G6 Hex Head Bolt, 5/16'' - 18 x 5/8'' Lg, Grade 5 2
	23 00559G8 Flat Washer, 5/16'' 4
	24 11098G6 Lock Nut, 5/16'' - 18 2
	1 629186G01 Fender Flare, Rear (Driver Side) 1
	2 629186G05 Fender Flare, Rear (Passenger Side) 1
	3
	4 629417G03 Rear Closeout Panel 1
	5
	6 00793G2 Flat Washer (SS), 1/4" 4
	7 14390G4 Lock Nut, 1/4" - 20 4
	8 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg 4
	9 00643G1 Flat Washer, 3/8" 4
	10 120177 Lock Washer, 3/8" 4
	11 641848 Thread Insert Hex Nut, 3/8" - 16 4
	12 16816G2 Ratchet Rivet, .25" x .887" 4
	13
	14 303459 Hex Head Bolt, 1/4" - 20 x 1 1/2" Lg, Grade 5 2
	15 15058G6 Domed Rivet (Aluminum), 3/16'' x .75'' Grip 2
	16 00559G5 Flat Washer, #10 2
	17 800296 Pan Head Phillips Screw, #10 - 24 x 3/4" Lg 1
	18 629351 Seat Frame Bracket 2
	19 642437 Seat Support 1
	20 14390G10 Lock Nut, #10 - 24 1
	21 668895 Seat Frame Restraint Bracket 1
	22 01006G02 Hex Washer Head Bolt, 3/8" - 16 x 1.5" Lg 2
	23 00463G11 Hex Head Bolt, 7/16" - 14 x 1.5" Lg, Grade 5 4
	24 306982 Flat Washer, 7/16" 8
	25 00734G1 Lock Nut, 7/16" - 14 4
	26 00438G6 Hex Head Bolt, 5/16" - 18 x 5/8" Lg, Grade 5 2
	27 70046G03 Battery Rack 1
	28 70200G01 Truss Head Torx Bolt, 3/8" - 16 x .75" Lg 2
	29 00715G2 Hex Head Bolt, 5/16" - 18 x .8" Lg 2
	30 00559G8 Flat Washer, 5/16'' 4
	31 11098G6 Lock Nut, 5/17'' - 18 2

	FRONT SUSPENSION AND STEERING.pdf
	1 640501G01 Front Strut Assembly (Driver Side) (Includes Items 3 - 24, 36 - 37) 1
	2 640501G02 Front Strut Assembly (Passenger Side) (Includes Items 3 - 23, 25, 37) 1
	3 103867 Flat Washer, .31" x .69" x .06" 2
	4 632405 Grease Fitting, 3/16" Straight Drive 1
	5 634705 Shock Strut 1
	6
	7 616053 Flat Washer, 2'' 1
	8 616060 Strut Washer (Coil Spring), 52mm 1
	9 645047 Strut Ball Joint 1
	10 616073 Strut Bump Stop 1
	11 638129 Brake Caliper (Includes Item 30) 1
	12 616451 Caliper Mounting Bracket 1
	13 616596 Socket Head Bolt, 3/8" - 24 x 3/4" Lg 2
	14 616672 Hex Head Bolt, M8 - 1.25 x 60mm Lg 2
	15 616673 Lock Nut, M8 2
	16
	17 626725 Steering Arm (Short) 1
	18 630803 Lock Nut, 5/16" - 18 2
	19 630804G01 Flanged Hex Head Bolt, 5/16" - 18 x 2" Lg 2
	20 616597 Flat Head Socket Screw, 1/4" - 20 x 3/4” Lg 2
	21 616056 Spring Retaining Nut, M12 - 1.25 1
	22 634967 Coil Spring Cap 1
	23 649714 Castle Nut, M10 - 1.25 1
	24 642461G01 Strut Bearing (Driver Side) (Includes Items 26 - 27, 29) 1
	25 642461G02 Strut Bearing (Passenger Side) (Includes Items 26 - 28) 1
	26 633663 Wheel Bearing, 2.52" O.D x 1.37" I.D 1
	27 632409 Snap Ring 1
	28 632410G04 Strut Base (Passenger Side) 1
	29 632410G03 Strut Base (Driver Side) 1
	30 633875 Brake Pads (Set of 2) 1
	31 625748 Nylock Nut, M12 - 1.25 1
	32 636610 Flat Washer, 3/8" 1
	33 616701 Rubber Washer, 1.5mm x .76mm 1
	34 629592 Strut Bushing (Female) 1
	35 629593 Strut Bushing (Male) 1
	36 618346 Coil Spring 1
	37 633792G02 Hub Assembly (Includes Items 38 - 41) 1
	38 636096 Hex Head Bolt, M8 - 1.25 x 20mm Lg 4
	39 19862G2 Wheel Hub Bolt, 1/2'' - 20 x 1.718'' Lg 4
	40 632713G02 Hub 1
	41 632714G01 Rotor (Cross Drilled) 1
	1 639439 Steering Wheel Cover 1
	2 601709 Lock Nut, M16 - 2 1
	3 639437 Steering Wheel 1
	4 600333 Steering Column Assembly (Includes Items 5 - 9) 1
	5 608117 Steering Column 1
	6 608114 Steering Yoke 1
	7 608653 Socket Head Bolt, M10 - 1.5 x 35mm Lg 2
	8 608654 Lock Washer, 10mm 2
	9 608655 Hex Nut, M10 - 1.5 1
	10 603799 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg 4
	11 600525 Flanged Lock Nut, M10 - 1.5 4
	1 635491 Flanged Castle Nut, M16 x 1 x.5 1
	2
	3 10387G1 Cotter Pin, .125" x 1.5" 1
	1 637378 Front Powertrain Frame 1
	2
	3 641999 Front Upper Suspension Weldment 1
	4 638383G01 Control Arm Weldment 1
	5 637745 Control Arm Bushing 4
	6 10387G2 Cotter Pin, .094" x 1" 2
	7 306982 Flat Washer, .34" x .92" x .06" 6
	8 608005 Castle Nut, M12 - 1.25 1
	9 00463G11 Hex Head Bolt, 7/16" - 14 x 1.5" Lg, Grade 5 3
	10 11098G5 Lock Nut, 3/8" - 16 2
	11 00429G4 Hex Head Bolt, 3/8" - 16 x 3.5" Lg, Grade 5 2
	12 638223 Split Spacer, 3/8" x 2.390" 2
	13 00560G1 Flat Washer, 3/8" 4
	14
	15
	16 00734G1 Lock Nut, 7/16" - 14 3
	17
	18 630988 Steering Rack with Spacer 1
	19 628915 Tube Plug 2
	20 630449 Socket Head Bolt, M10 - 1.5 x 45mm Lg 3
	21 630450 Flanged Lock Nut, M10 - 1.5 3
	22 641289 Flanged Hex Head Bolt, 3/8" - 16 x 1" Lg Grade 8 6
	23 11027G5 Flanged Lock Nut, 3/8" - 16 6

	ROPS.pdf
	1 666324G01 Lower Weldment (Driver Side) 1
	2 666324G02 Lower Weldment (Passenger Side) 1
	3 666200 Seat Mounting Assembly 1
	4 667883G01 Restraint Panel (Driver Side) 1
	5 667883G02 Restraint Panel (Passenger Side) 1
	6 667928 Lower Net Bracket 1
	7 602415 Flanged Hex Head Bolt, M10 - 1.5 x 80mm Lg 2
	8 600525 Flanged Lock Nut, M10 - 1.5 2
	9 612635 Button Head Torx Bolt, M6 - 1 x 20mm Lg 1
	10 601476 Lock Nut, M6 - 1 1
	11 612635 Button Head Torx Bolt, M6 - 1 x 20mm Lg 2
	12 601476 Lock Nut, M6 - 1 2
	13 603799 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg 4
	14 600525 Flanged Lock Nut, M10 - 1.5 4
	15 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg 2
	16 00643G1 Flat Washer, 3/8" 4
	17 11098G5 Lock Nut, 3/8" - 16 2
	18 610753 Hex Head Bolt, 7/16" - 20 x 1" Lg 1
	19 00734G3 Lock Nut, 7/16" - 20 1
	20 00560G3 Flat Washer, 3/8" 1
	21 00439G6 Hex Head Capscrew, 5/16" - 18, Grade 5 1
	22 00565G8 Lock Washer, 5/16" 1
	23 00675G1 Flat Washer, 3/8" 1
	24 75048G01 Spacer .328" x .75" x .50" Lg 1
	25 631973 Buckle and Bracket Assembly 1
	1 666355 Rear Upper Weldment 1
	2 666354 Front Upper Weldment 1
	3 630449 Socket Head Bolt, M10 - 1.5 x 45mm Lg 4
	4 668186 Upper Hardware Kit (Includes Items 5 - 6) 1
	5 630449 Socket Head Capscrew, M10 - 1.5 x 45mm Lg 8
	6 616675 Lock Nut, M10 - 1.5 12
	1 649134 Seat Belt Retractor 4
	2 651519 Front Door Net (Not Illustrated) 1
	3 660063G01 Side Bracket Weldment (Driver Side) 1
	4 660063G02 Side Bracket Weldment (Passenger Side) 1
	5 667166 Hardware Kit (Includes Items 6 - 12) 1
	6 610753 Hex Head Bolt, 7/16'' - 20 x 1'' Lg 8
	7 00559G7 Flat Washer, 1/4'' 12
	8 00560G3 Flat Washer, 3/8'' 6
	9 00734G3 Lock Nut, 12
	10 609569 Seat Belt Bolt, 7/16'' - 20 x 1.5'' Lg 4
	11 14390G4 Lock Nut, 1/4'' - 20 6
	12 302288 Hex Head Bolt, 1/4'' - 20 x 1'' Lg 6

	DECALS AND LABELS.pdf
	1 685472 Dash Panel Label 1
	2 637067 12V Outlet CE Label 1
	3 667079 Tow Switch Decal 1
	4
	5 619206 E-Z-GO Cowl Decal 1
	6 685698 Decal, Made in USA 1
	7 605435 Steering Wheel Decal 1
	8 666372 Fuse Block Label 1
	9 609694 Towing Instruction Notice Label 1
	10
	11 683953G111 Seat Wrap Decal, Black (Driver Side) 1
	12 683953G189 Seat Wrap Decal, True Timber Kenati (Driver Side) 1
	13 683953G211 Seat Wrap Decal, Black (Passenger Side) 1
	14 683953G289 Seat Wrap Decal, True Timber Kenati (Passenger Side) 1
	15 683981G111 Side Decal, Black (Driver Side) 1
	16 683981G189 Side Decal, True Timber Kenati (Driver Side) 1
	17 683981G211 Side Decal, Black (Passenger Side) 1
	18 683981G289 Side Decal, True Timber Kenati (Passenger Side) 1
	1 628943 Flip Seat Warning Label 2
	2 630398 Deck Load Limit Warning Label 1
	3 640561 Battery Label 1

	ROPS.pdf
	1 666324G01 Lower Weldment (Driver Side) 1
	2 666324G02 Lower Weldment (Passenger Side) 1
	3 666200 Seat Mounting Assembly 1
	4 667883G01 Restraint Panel (Driver Side) 1
	5 667883G02 Restraint Panel (Passenger Side) 1
	6 667928 Lower Net Bracket 1
	7 602415 Flanged Hex Head Bolt, M10 - 1.5 x 80mm Lg 2
	8 600525 Flanged Lock Nut, M10 - 1.5 2
	9 612635 Button Head Torx Bolt, M6 - 1 x 20mm Lg 1
	10 601476 Lock Nut, M6 - 1 1
	11 612635 Button Head Torx Bolt, M6 - 1 x 20mm Lg 2
	12 601476 Lock Nut, M6 - 1 2
	13 603799 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg 4
	14 600525 Flanged Lock Nut, M10 - 1.5 4
	15 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg 2
	16 00643G1 Flat Washer, 3/8" 4
	17 11098G5 Lock Nut, 3/8" - 16 2
	18 610753 Hex Head Bolt, 7/16" - 20 x 1" Lg 1
	19 00734G3 Lock Nut, 7/16" - 20 1
	20 00560G3 Flat Washer, 3/8" 1
	21 00439G6 Hex Head Capscrew, 5/16" - 18, Grade 5 1
	22 00565G8 Lock Washer, 5/16" 1
	23 00675G1 Flat Washer, 3/8" 1
	24 75048G01 Spacer .328" x .75" x .50" Lg 1
	25 631973 Buckle and Bracket Assembly 1
	1 666355 Rear Upper Weldment 1
	2 666354 Front Upper Weldment 1
	3
	4 668186 Upper Hardware Kit (Includes Items 5 - 6) 1
	5 630449 Socket Head Capscrew, M10 - 1.5 x 45mm Lg 12
	6 616675 Lock Nut, M10 - 1.5 12
	1 649134 Seat Belt Retractor 4
	2 651519 Front Door Net (Not Illustrated) 1
	3 660063G01 Side Bracket Weldment (Driver Side) 1
	4 660063G02 Side Bracket Weldment (Passenger Side) 1
	5 667166 Hardware Kit (Includes Items 6 - 12) 1
	6 610753 Hex Head Bolt, 7/16'' - 20 x 1'' Lg 8
	7 00559G7 Flat Washer, 1/4'' 12
	8 00560G3 Flat Washer, 3/8'' 6
	9 00734G3 Lock Nut, 12
	10 609569 Seat Belt Bolt, 7/16'' - 20 x 1.5'' Lg 4
	11 14390G4 Lock Nut, 1/4'' - 20 6
	12 302288 Hex Head Bolt, 1/4'' - 20 x 1'' Lg 6

	FRONT COVER.pdf
	72V EXPRESS 4X4
	Service Parts Manual
	686459-D


	ELECTRICAL.pdf
	1 671775 72V Off Road Control Harness 1
	2 16816G2 Ratchet Rivet, .25'' x .887'' 1
	3 655498G01 Contactor, 72V 1
	4 800296 Pan Head Phillips Screw, #10 - 24 x 3/4'' Lg 2
	5 00660G5 Flat Washer, #10 4
	6 14390G10 Lock Nut, #10 - 24 2
	7 17064G1 Push on Terminal 1
	8 633778 DC/DC Converter, 72V (Includes Item 9) 1
	9 * Hex Nut, 1/4'' - 20 2
	10 23726G11 Spacer, .30'' Lg 2
	11 629148 Taillight Assembly 1
	12 71055G01 Rivet (Aluminum), 3/18'' x .38'' Grip 4
	13
	14 629678 Wire Guide 1
	15 71055G01 Rivet (Aluminum), 3/18'' x .38'' Grip 3
	1 651698G01 Front Grille with Light Assembly (Includes Items 3 - 4, 6) 1
	2
	3 648564 Front Grille 1
	4 651437 Lens Cover 2
	5
	6 651411G01 Headlight 1
	7 71597G01 Self Threading Nut, .226'' 9
	8 660162 Receptacle Cover 1
	9 658089 Charger Receptacle Assembly (Includes Items 10 - 11) 1
	10 658956 Charger Harness 1
	11 663285 Charging Receptacle 1
	12 71055G01 Rivet (Aluminum), 3/16' x .38'' Grip 4
	13 71781G02 Vinyl Tape 2
	14
	15 652987G02 Gauge Panel 1
	16 602184 Clip 2
	17 649803 Pan Head Torx Screw, M6 - 2.65 x 25mm Lg 2
	18 71078G01 12V Power Outlet 1
	19 627035 Panel Plug 1
	20 668037 Locking Rocker Switch 1
	21 651897G05 Light Switch 1
	22 651897G06 Speed Switch 1
	23 609692 Key Switch Assembly (Includes Items 24 - 25) 1
	24 609693 Key Set 1
	25 609682 Keyswitch with RNF (Reverse-Neutral-Forward) 1
	26 631656 State of Charge Meter 1
	27 71055G01 Rivet (Aluminum), 3/16'' x .38'' Grip 2




